358

Models 644 and 646
Compact Wheel Loaders
Parts Catalog




Here's your set of Parts Catalog No. 1217
Revision Pages to For 644 & 646 C .
keep your Parts Dept. or ompac
Up-To-Date! Wheel Loaders
ision N
Revision No. 1

¥ Pages for To Pages:

[T 55 - 56
Parts Catalog 65 - 66 ®
No. 12317
— | 77 - 77A @9®
778 - %0
77D @

This revisio-dggiiks corrections to pages 55
and 65, a cludes parts information for
mode 1. ee Point Hitch on pages 77A

Ny
g
9
<

Insert the attached revised pages in your copy of the
above Catalog. '

This Catalog has been printed in loose leaf style to
allow your Parts Department to keep their Catalogs
current and up-to~date. Insert these pages promptly

in their proper places. Remove and destroy the pages
they replace.

Issue Date June 1972
Print Shop 1500

PRINTED IN US A




Here's your set of Parts Catalog No. 1217
Revision Pages to
keep your Parts Dept. For 644 & 646 Compact
Up-To-Date! Wheel Tractors
ision N
Revision No. 2
- Pages for To Pages:
3 -4 55 -
Parts Catalog 13 - 14 57 _@
No. 17 - 18 59
—L217 19 - 20 66
27 -

BB
~NSw
11
&%
0o~
W =0
T

@ ®
&N O

Insert the attached revised pages in your copy of the
above Catalog.

This Catalog has been printed in loose leaf style to
allow your Parts Department to keep their Catalogs
current and up-to-date. Insert these pages promptly
in their proper places. Remove and destroy the pages
they replace.

Issue Date September 1972
Print Shop 1500

PRINTED IN US A




MODEL 644 AND 646
COMPACT WHEEL LOADERS
PRICE $1.00 Parts Catalog No. 1217

INTRy
Port Pub 1500 5-72 ",




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

—

r; 4
ENGINE MODEL, SERIAL
AND '.-\4:"'*"&

l‘ &

TRACTOR MODEL AND v \\. ENGINE MODEL, SERIAL
SERIAL NUMBER Q AND SPECIFICATION
@ NUMBER 646
(@2
'/
TRACTOR MODE%@E@GNATIONS ENGINE MODEL DESIGNATIONS
&r
644 WHE@.OADER K-321-A C16695 Kohler Engine
646 WHEEL LOADER CCKA-MS C17626 Onan Engine
Parts for Onan Engine are to be obtained from Onan Parts and Service
Centers as listed in telephone directory yellow pages.

SERIAL NUMBERS




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindex at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

iHustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue' number and date will be
advanced.

It is imperative vised Parts Book
pages be inser; o their respective
Parts Books @1 as received. Failure
o confusion and defeat the

&%&.

to do so
purpose

iIndented Descri

Indented parts in the descriptive list areapart o

The quantity shown in the "Number Required"

chine except where parts are'indented in descrip @ i

receding assembly or sub-assembly.
i 1s the number of parts used on a ma-

number required for the preceding assem ! ssembly
REF. PART NO. CRIPTION REQ'D
A 55159 -~rear steering ..........ctteenenn 1
28 A 56208 Y-rearcylinder . . ... .............. 1
29 A 55956 - adjusting, socketassy . ........ .00t 1
30 A 55957 AT -socketball. . ....................... 2
31 A 56210 NG -socket . ... ..... ... ... . ... .. 0. ... 1
32 A 56209 SEAT - socket spring . .. .......cci v eneans 1
33 G 45175 LAMP ASSY -socketassy. ...........coiueuuenw.. 1
16- 836 BOLT - 1/2" x2-1/4" N.F.hex. . . .. .o v v v v ennn. 1
34 132- 104 PIN - cotter, 3/16" X 3" . . . . ..ttt it it 1
35 A 55889 STUD - ball,socket & cylinder ................... 2
36 13- 410 BOLT - 1/4"x5/8"N.C.,hex. . .. ... ............. 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... . i ittt 4

Terms "Right Hand” and "Left Hand”

"Right Hand'" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




Air Cleaner ceseoe oo oo

ALPHABETICAL INDEX

Battery +sccecceccesecncces

Belt, Starter-Generator

Breather, Crankcase
Camshaft ««se ..
Carburetor «.....
Connecting Rod .
Crankshaft «...
Cylinder Block -
Cylinder Head . .
Electrical System
Engine Block &

Attaching Parts, Kohler« .. ...

Engine Parts, Onan

Exchanger, Heat ..
Exhaust System . . .
Fan scceeeccose

Axle, Front .....
Axle, Rear .....
Baffles & Shrouds .
Brakes oo eeees
Bucket & Arms ..

Control-Speed, Hydraulic .

Decals . .eeaee
Electrical System
Fenders .....
Frame ......
Grille « v v 00 e
Hitch .......
Hood .....00.
Hydraulics - Tractor

Coupling, Pump Driv

Hoses, Lines & Fittings
Motor, Hydraulic Drive
Valve, Control .......
Valve Control Linkage . .

BAS

o o 0 . ® e 0 0 o
e e o o e e o o0 0 o0
® o0 0 0 00 s 000 0
e o 60 0 06 00 s 8 5 0
e ¢ 0 e s 06000 000
e o8 8 000 00

e ¢ 86060 0 080 05 s 0
® o 8 0 0 0008 8 00 0o
e o6 0 8 0 800 00 00
e 0o ¢ 2 0 0 58 0080 0
s o s 0 60 ¢ 0 000 0
e o o 0 s 0 ¢ 0 08 0 00
® o 68 00 ¢ 0 s 00 0
e 0o 0 6 s 00 00 00

e o e 8 00 00

¢ 0 s 0 0 0 0

o s 8 00 s o

¢ s o 808 s 0

e s o 00 0 0

e« o s s 0 s

%s@

s o e e 0 0 00 00

644

Page
19

65-67

ENGINE SECTION

Filter, Breather

65 Flywheel «eceoecevecsoscscnsa
15 Fuel PUmMP ¢ cscoco00cssonsssccsse
7 Fuel Strainer + e e s e s e s s e s s coesss
7 FuelSystem +ececcecesceccecass

Gasket KitS e e s oo o eooesoscoscoense
9 GOVEINOY « e s oo oo osososnsasasas
9 Muffler o« eecoee oo N s ¢ s0coose

Qil Pan +« e s o0 s » e e s s e e

Piston e raeeeas

PTO Clutch . ceecesecsc e
ACTOR SECTION

Page

31 Hydraulics - Bucket «.ceeceeeeseee
37 Cylinder, ATINS v 4 soeeoeseseas
15 Cylinder, Bucket ..cececeesecs
33 Hoses, Lines & Fittings . o o o ¢ o0 s
35 Valve - BucketControl ,....¢¢.0
45 Valve Control Linkage ....¢00 ..
71 Implement Lift, Hydraulic ...¢e0¢004

Instruments . ....c00c0cecoesees
29 Lever - Range Selector .. ..e00ceee
21 Model LT26 Three Point Hitche e <. ...

27
73
21
39-41
53
39-41
55
53
49
45

Model F27 Three Point Hitch Adapter
Model LT16 and LT17 PTO Kite « ¢ « «
Model D10 Wheel Weights . . ... ...
PTOClutch .......

Seat, Operator's ¢ v ccoeeseosescses
Steering Wheel & Gear . v« e vo v e es s
Taill Lamp e e e oecevssccacsoscas
ToOlBOX ¢ v ccsosocscsscsnscsscses
TransmisSSioOn ¢« « s s s o e s e s s s s 800 s

Weig’htBOX ¢« oo 00000 K oo e
Wheels, Front & Rear ..eceeeoocoe

644

Page

11-13
21-23

23
11-13
17

11-13

17-25
65
61-63
23
17

e o o & & ®° o e & e o e ° o o
(9]

.
-3

. 33







CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 5

EXHAUST SYSTEM=644

REF. PART NO, DESCRIPTION REQ'D
1 C 18246 MUFFLER - exhauSt e e ccoceesee I I e |
2 C 10372 GASKET - exhaust e« ceceee cecescsssscaseresssanes 1
3 61- 510 SCREW-5/16"X5/8" NC socket head teecssesencocncss 2

EXHAUST SYSTEM=646

1 C 18121 MUFFLER - exhaust «.oveeeuea.. .. 1
2 C 18215 PIPE -~ exhaust, left ........... oo 1
3 C 18214 PIPE - exhaust, right ..... et e ecs e 1
4 C 18250 GASKET =~ exhaust .......... ., 2
5 113- 154 BOLT - 5/16" x7/8" NChex ...vu.... . 4
6 192- 45 LOCKWASHER - 5/10" . vt iveneennn 6
7 C 18216 CLAMP - muffier ..... . 2
8 111- 204 BOLT - 5/1¢" x 1-1/4" NC rd. hd. squa 2
9 129- 518 NUT - 5/16"' NChex «... 2

Priated in U,S.A. April 1972







CASE MODEL 644 AND 646 COMPACT WHEEL

64 4 CRANKCASE BREATHER

REF, PART NO, DESCRIPTION

1 25- 104 NUT - 1/4" NC hex ceeoan
2 92- 4 LOCKWASHER - 1/4" ceee
3 KO 275220 STUD - valve cover s +e .
4 KO 275143 COVER - valve «cecscccsee
5 KO 231032 SEAL - breather =+« s e
6 KO 235048 GASKET - breather plate .- .
7 KO 235118 FILTER - breather ceos s e
8 KO 235117 BAFFLE - breather +:.¢...
9 KO 235047 REED - breather cev o
10 KO 235631 PLATE - breather csee e
11 KO 275144 GASKET - valve cover ..

14 KO 235838  VALVE - exhaust o« cosevoee. .. Fg .

15 KO 235582 VALVE -intake o ¢ e co oo R (a
16 KO 230170-S INSERT - exhaust valve seat

17 KO 235007-S GUIDE -valve «ccceocees
18 KO 235011 SEAT - valve spring «+ .+«

21 KO 240013 LOCK - valve retaine;
22 KOA235327 LIFTER ASSEMB
23 NSS

19 KO 235168  SPRING - valve e .« ..
20 KO 230020 ROTATOR - valve (Fur@

SCREW - tappéi

24 NSS ...
25 KOA235646 ..
26 KO 232770 YORUAEING oo oo o
27 KO 275066 wshaft, .005"
27 KO 275067 shaft, .010"
28 KO 235053 t eeeennn

29 KO 230265-8

Printed in U,S.A.

in pairs only)

ing oo s 0 00 00

LOADERS 7

REQ'D

s o000 s s s 0 s s 1
s e e s s s 000000 1
s e 0 e v s s s e s 00 s 1
L I I 1
RN 1
R 1
e e s s s s e st e e 1
L A S 1
R . 1
R 1
s e e s s s s 00 e 1
e e s o s s 0 . 1

e e s e s 00 s 000 1
e s s e s s s s cs s 1
s e e s et s s000es 2
ceccsssccsses s 2
R S 2

s e e e 0 s 0000000 2
P N ) 2
e s s 0 s 0ese0 e s 1
s e 0 s e v e s o s s 1
es s s veeseeconsae 1
e e e e csee s s e 1
secececesscsescse UAR
seecseseessesoce UAR
R R 1
e e e s s s s 0o s 1

-~ April 1972







CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 9

6 4 4 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) e e ce et eeeecoeas 1
2 KO 236763 RING SET - piston (For oversize, see item 16) ««+v.c0ee 1
3 NSS RING - top cOmpression « e ceceeceoscecsvscecsss 1,
4 NSS RING - 2nd compression (Includes expander) «...... |
5 NSS RING =~ 0il (Includes expander) .e.cssceocososcscss 1
6 KOA236631 PISTON ASSEMBLY (For oversize, see item 15) + c e v eaoo 1
T KO 235811 RETAINER - piston pin ¢« e e e ceescossenoos o .. 2
8 KO 235803 PIN - Diston e eeveoeosn S
9 NSS PISTON ceccececcccscescsos cerescscans ee 1
10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) N |
11 KO 235003 WASHER - special ...c.ceeceee ceseencene eee 2
12 92- 6 LOCKWASHER - 3/8" ceveeiseaans eeosecsseves 2
13 KO 236611 SCREW - cap, connecting rod «.c¢cececececcecese 2
14 NsS ROD - connecting «.cceceoeen e scssseansana ees 1
15 KOA236633 PISTON ASSEMBLY - .010" oversize .. - %eceeeecseaes 1 °
15 KOA236634 PISTON ASSEMBLY - .020" oversize .S {\e%cesesseses T
15 KOA236635 PISTON ASSEMBLY - .030" oversize Q e |
16 KOA236764 RING SET - piston .010" oversize /o\el/s oo esosecees 1
16 KO 236765 RING SET - piston .020" oversize @ cereenae I |
16 KO 236766 RING SET - piston .030" overSizZey s+ e+ o« O |
17 KO 235868 PIN - piston ,005" oversize O |
18 C 18102 CONNECTING ROD ASSEM @ 10" undersizes « s e 0o v eea 1
19 R 16287 OIL SEAL - crankshaft % Ceecieeaeaan B
20 40035 BEARING - crankshaft £ ccecens ceceseeccescns ces 2
21 W 5063-S  KEY - 1/4" 8q. x 3/4(}) Ngp Coupling) .. ... ceteeeeeees 1
22 KOB237034 CRANKSHAFT . esececessssssssenesvensss 1
23 A 27001 KEY - flat 3/16" 3 "X 1 3/8" (Flywheel) S |
24 C 18097 OIL SEAL < cgdanksha TONt e c o ceoocescscsccaseasssasss 1
25 C 18095 WASHE e |
26 131- 309 NUT - sp arsden 5/8" NF ceceeveeecceccnnann P |
27 C 15060 RETA ernal 1/2"ID «cecee e
28 KO 236504 SPA @0" cteeeseessesaassesennans ceeceses 2
29 KO 236509 S = 005" i iecieeeie e ceececcessssass UAR
30 KOA236507 SEMBLY - counter balance «cceeccseocccoccsese 2
31 KO 236506 ARING - gear assembly ccsecscsassssreaneas . 2
32 KO 236510 SPACER = 010" .. .ceeceencccassanss seessnssess 2
33 HAFT - counterbalance stub ............ ceoesesses 2

KO 2365%

Printed in U.S.A. April 1972




10




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

6 4 4 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.

QOGN -

Printed in U,S.A.

KOA236960
KO 235175
KO 270889
KO 236792
KO 236705
KO 237064
KOB237182

KOA237033-A
KO 230170-8
KO 235007-8
KO 230265-S

41-
113- 207
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
173- 221
193- 26
KO 235950
C 14399
R 16287

40035
KO 235757
KO 235070
KO 235815
192- 21
113- 207
C 18097
KO 235818
195- 545
131- 309

14954

18

A

C 143

14906

2736 @
KO 235 STRAP - lifting

DESCRIPTION

FILLERTUBE ¢ cccecceccovsscccnscce

BOLT - cylinder head special (Length 2-1/2")

WASHER - cylinder head bOlt e e e e e e v 0 v v
HEAD_cy]_inder.....‘...............

GASKET - head
GASKET - filler tube

e« s ® 080 0 0 s 08 00 s o0

.
.
.
-
HHHOCDD—‘U

BLOCK ASSEMBLY - cylinder, short (Includes cranksha.ft

piston, rod assembly, camshaft, valves, bearings and plate)
BLOCK ASSEMBLY - cylinder, standard bore

INSERT - exhaust valve
GUIDE - valve
INSERT - intake valve
PLUG - expansion
BOLT - 3/8" x 1" NC hex plated
LOCKWASHER - 3/8'" plated -
GASKET - camshaft cover
COVER - camshaft gear
LOCKWASHER - 1/4'" plated
BOLT - 1/4" x1/2" NC plated
GASKET - oil pan
SCREW - #10 x 7/16" round
LOCKWASHER - #10 intern
BASE -oilpan «« .«
PLUG - oil drain
OIL SEAL - cranks
BEARING - crank

."7'}.3 ..

GASKET - shim @‘r plate .312"
GASKET - "\\ b
/8" plated « « - -
1'" NC plated « .- -
crankshaft front .- .

R - special, plated 21/32
special Marsden 5/8" .
TICK ASSEMBLY
1Q'" RING - dipstick ¢« « .

NIPPLE - 0il drain extension
GASKET - plug,oil drain

L I v

€

» :
X

1-3/8" OD

X

1

e 6.8 o 8 8 S~_® o ® ¢ s 5 s ° e 0+ o

N

¢ e © & » . ® L] . e o L] s ® & & o
(=
HHHHHHHH)—'Q.&H;HNHHHQ&H.&QH.—‘.&%HHNHHH

April 1972




12




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 13

6 4 4 ENGINE BLOCK AND ATTACHING PARTS (CONTD.)

RE¥, PART NO, DESCRIPTION

45 KO 237395 KIT - enginegasket andseal - ¢ ceccecvnceccnen
46 C 18097 SEAL - crankshaft front 0il « e+ cc o0 e s eecen
47 R 16287 SEAL - crankshaft rear 0il e« «ccceccececceoeeen
48 B 59393 GASKET - fuel strainer bowl ¢ ¢ e e co e e eceacan
49 KO 220174 GASKET - breaker COVEr s+« s cso v coceocsassese
50 KO 235048 GASKET -Dbreather s e cccceeocesssossascas
51 KO 275144 GASKET -Vvalve COVEr s e - et ceceasesesocanse
52 KO 235025 GASKET - camshaft gear cover .ececoccseeen
53 KO 235353 GASKET -0il pan  eescesos oo s cesaease
5¢ KO 235757 GASKET - shim, bearing plate, .010" ........
54 KO 235070 GASKET - shim, .010" .......

56 KO 237306 GASKET - cylinder head +«.c¢.e.0.

56 A 172108 GASKET - fuel pump flange ..

57 A 172100 GASKET - carburetor flange ....

58 KO 231032 SEAL - breather «ceceaceas

59 KO 275341 GASKET - carburetor air horn .

60 KO 235057 GASKET - o0il pan (Not used o

Printed in U.S.A,

REQ'D

June 1972







CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

Db W

113- 6
KO 235955
KO 235368
KO 235207
C 14345
195- 515
KO 235054
175- 436
KO 235951
192- 19

C 18129
182- 525
192- 18
195- 513
C 18385
187- 484

Printed in U.S.A.,

15
BAFFLES AND SHROUDS - 644
DESCRIPTION REQ'D
DEFLECTOR - engine air ..... ctscseresesen s « 1
CHANNEL - deflector ..... esesacesnns ceceses R |
BOLT -1/4"x1/2"NChex «c.cececccocccecscs ceese 2
BAFFLE - cylinder head .cccsccccccscecns e |
BAFFLE - carburetor side air «...cccos0 R |
PULLEY - engine starter «.cccceccceccce T |
BELT - engine, starter - generator ...csecececcecces eee 1
WASHER - 1/4" v v eeeeerncccnccns ces o cessesss 4
BAFFLE - cylinder cessecoencas eeecsse cecone O |
SCREW - 1/4" x 5/8" NC truss hd. phillips ..... cecoans . 4
HOUSING - DlOWEr  «ccocsceasnoecense ceaesone esane 1
LOCKWASHER = 1/4" «eeoeescoosacssannssatosnns 10
BAFFLES AND SHROUDS @ 6
SHIELD - engine heat ....... @ ......... ceeecs 1
SCREW - #10 x 3/8" NF pan ad. @ ................. 2
LOCKWASHER #10 ....xo ....... Ceereereeses 2
WASHER - #10 ., ..... NS cetsereanas 2
SHIELD - heat, engine top\\, ). « . e cecvveveenn A
SCREW - #10 x 1/2" he3 elftap. ......... S -

April 1972







CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

REF. PART NO,

1

00 10 UL W
=

—
—

Y =
O OO=-J0U N

NN DN
O DN =t

[\
¥

Printed in U, S, A,

17
CHOKE,.THROTTLE AND GOVERNOR

DESCRIPTION REQ'D

C 18311 CONTROL-throttle(644)-*---------~--°--'=--°'-'- 1
C 18213 CONTROL - throttle (646) = e+ oeseoecocssecococnsssis 1
C 12224 HANDLE - throttle control, black s cssecescescecccccese 1
C 18312 CONTROL - choke (644) e eocoecococacssocvccaacsces |
C 18271 CONTROL - choke (646) « e+ e ceoesccescscconcscescve |
C 14506 HANDLE - choke control, white 1
111- 1 BOLT - 10-24 x 1/2" round head, square nec cerececccee 2
192- 18 LOCKWASHER - #10 Std, plated «+<-+>-- sreecrecccsees 2
129- 17 NUT - #10-24 plated e+ *cccceoseccecnn cessesecanes 92
KO 235494 LEVER_governor ® ¢ 0 4 06060608000 000ce00se000ens0sss s 1
15~ 420 BOLT—1/4"x1-1/4"NChex *ers s cesss s e sessssas D
195- 515 WASHER—1/4"p1ated L I I R R SR ) ceeee 9
25~ 104 NUT—1/4"hex S I R IR I R R e N IR I IO I |
KO 235496 SPRING - GOVErnor = *+s*eeseeseccccccsocncnnacns |
192- 19 LOCKWASHER—1/4"p1ated L S S S I Y 1
C 18098 WASHER - thrust e cccocooe o NA+ s eescosocenssns 1
KO 275690 WASHER - wavy ...........‘@................ 1
KO 231052 CLAMP - swivel, wire B |
KO 235086 LEVER - speed control =« .. B I R I S A |
KO 235085 SPACER - speed control ack@ R I R I |
KO 235084 BRACKET - high speed SRR 1
129- 31 NUT - #10-32 hex . e eceecsescssssnsscensenae 2
192- 18 LOCKWASHER - 3/1 ., A
A 10326 JOINT - ball % O
KO 235277 ROD - throttle &9 Ceeecesesecssssasssasesnsss 1
KO 235278 RING-retaini ttle rod L R LI NI SR |
KO 2354776 BUSHING - a‘crossshaft T |
K0OA235256 SHAFT A Y - gOVernor cross e ececesrscccace. ]
C 18103 BEARQN governor shaft «cccececececeeccencnss 1
K0OA235743 nR\f\\*;‘ - QOVEINOT s cocoosecccssocanssesss 1
KO 235125-S vernorstub T |
C 18099 ER - governor stop pin T |
KO 231355 sovernor stop e |
KO 235900 KET - throttlecable +ecccoceceossccocscscssocs 1
KO 235603 FIP-bracket «cccccecceecceeccconcscosnnosasess 2
KO 23568 BRACKET -choke cable « cececssesseeeaceascasssssas 1
169- (- SCREW - #10 x 3/8'" NC fillister head +++:ccececeeccss 1

TO CLUTCH AND LINKAGE

C 54 CLUTCH ASSEMBLY - less screen, 644 (repairs page 25) «--- 1
C 18255 CLUTCH ASSEMBLY - 646 (repairs page 25) oo cescceeecese 1
C 17679 HANDLE - clutch engaging e e e ccececocccnsescccocsss 1
C 14728 GRIP - clutch handle e e s eesesesssssosnssesssescas 1
C 17681 ARM - clutch pivot T T T |
113- 113 BOLT - 5/16" x 7/8" NC hex T |
192- 20 LOCKWASHER - 5/16" ¢ cevecsoersosssnssccaccnnsons 1
195- 521 WASHER - 5/16" e |
195~ 525 WASHER - 3/8" cesecsscsosessacacscesassssseas 1
132- 48 PIN-cotterl/B""xl".......................a....2
C 18279 ROD -clutch (844) «cceveoocenscccosccsssncanssscs 1
C 18280 ROD - clutch (B46) e e s eesensoocecscaccsosnsasnes 1
C 16682 GUIDE - clutch rod, 644 s s e e e e s oo neececcrecccocccecs ]
C 18825 GUIDE-clutchrod,646°--------------------”-°--- 1
113- 207 BOLT_3/8"X1"N.C.hex<7.-e-o.oo--uo-.-c..oo'ooo- 2
195- 525 WASHER - 3/8' csvcccceercercncccocsnnscccccccane 3
131- 178 NUT - 10ck 3/8 " N.C.,heX e e v evvovercececcecocnnones 2

July 1972




18




CASE MODEL 644 AND 646 COMPACT WHEEL

REF. PART NO,

LI U WD -

© o=~10 U > W

10
11
12

KOA235100
129- 409
NSS

NSS

A 70090
KO 275341
177~ 94
195- 512
KO 237421

129- 900
195- 512
C 18629
A 700890
C 18628
A 28077

174- 222
C 19170

192- 17
129- 171
KO 237421
C 19169

<

Printed in U.S.A,

AIR CLEANER - 644

DESCRIPTION
AIR CLEANER ASSEMBLY

NUT -wing 3/8" NC e eetovoce ancas

BASE - air cleaner (order KOA235100)

COVER ~ air cleaner (order KOA235100)

ELEMENT - air cleaner
GASKET - air horn
SCREW - #10 x 5/16" NF fillister hd.
WASHER - 3/16"
PRE-CLEANER

AIR CLEANER - 646

NUT - wing #10 NF
WASHER - #10
COVER - air cleaner
ELEMENT - air cleaner
BASE - air cleaner °*-- -
"Q" RING - 1-7/16" ID
SCREW - #10 x 2-1/4"
CLAMP - air cleane

LOCKWASHER - #10
NUT - #10 NF s @')
PRE-CLEANE

LOADERS

HOSE - cra eather. . ...t eiceeeneeecnncoes

&
e

D

July 1972




20

TN




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21

CARBURETOR=644

REF. PART NO, DESCRIPTION REQ'D

K0A237490 CARBURETOR ASSEMBLY - 644 ......
KO 200380 SPRING - tension, idle adjust «..ccecocecesccccscssl
A 72092 SCREW - idle adjust «ccececcoccsccssane

oooo-o-o.oooo-ol

00000-001

KO 237489 NEEDLE - main fuel adjust «......
KO 200383 SPRING - fuel adjust e .ceevasecs
275231 NEEDLE - idleadjust « csccoooeseee ccesacs e
KO 200380 SPRING - idle adjust e« .ceees oo
A 172079 PIN-float .cccaocoonscosccsess .
A 72078 FLOAT - carburetOr ..ceccecessosoossccse
A- 172080 BOWL - carburefor ....cecee csase .

10 A 172084 SCREW AND GASKET ASSEM, - carburetor bowl .
11 A 72103 KIT - carburetor repair .ccceecocssscccecccencs
12 NSS INLET NEEDLE AND SEAT ASSEMBLY «ccececen

OO0 =T
b
(@]
e

cessveel
PR |
P |
R |
cessl

00.1

13 NSS GASKET -bowl ring e cocoesvocsoosancos
14 NSS GASKET - bowlbaffle............
15 A 172083 GASKET - bowl SCrew cececeo e oo .o

O
FUEL PUMP - @
%

1 KO 236387 tecesecacessassssssssl
NSS s etiecscesseacsccesenees?
NSS tetiseescssacccssecsseseaal
NSS Ceereceeseciccncnaessenesl

2 A 172108 tecesesesereesncncenannal

Printed in U.S.A. April 1972




22




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 23

FUEL SYSTEM

REF, PART NO. DESCRIPTION REQ'D
1 KOA237490 CARBURETOR ASSEMBLY (Repairs page 21) ccccsccesces 1
2 A 172100 GASKET - carburetor flange ****cccsescccccacsccesccs |
3 C 10678 ELBOW - fuel pump and carburetor c+ecscccccccccccce. 4
4 214_ 251 CLAMP-hOSG ® s 60 0. 000000000000 $ o 06 e 000000000 4
5 C 15007 HOSE-carburetor5-1/4'\' R I I R A R S A AT AT T |
6 192- 20 LOCKWASHER 5/16'" s+cccesscccacccns ceecoesnsss 9
7 113- 103 BOLT-5/16"X_1"NCHéX""""""""" see e 2
8 KOA236205 PUMP - fuel, 644 (Repairs page 21) * s cecesssecsccnces 1
9 71- 410 SCREW - 1/4" x 5/8" NC fillister head +ccscssecccccces 2
10 193- 60 LOCKWASHER - 1/4n ..... e 0 s e e s ce e s e e s 000 esse 2
11 KO 275341 GASKET_airhorn e o e 0000000000000 000w e s s 06000 1
12 C 18274 HOSE - fuel line, return 77" =+« ER R R I |
13 A 72108 GASKET - fuel pump mounting, all models +«¢¢eccenneeece 1
14 C 10657 ELBOW ASSEMBLY - fueltank +.... I |
15 C 14690 CUSHION - fuel tank s s e oo o e Nn s sesscsceas 2
16 C 182175 HOSE ~ fuel line 52" (644) « ¢ ¢ s e 0 s 00 RN |
16 C 18273 HOSE - fuel line 54" (646) =+« .-« .. @ ccesesesess 1
17 C 18133 TANK -fuel +ececcecces e oo e o T |
18 C 11529 CAP - fuel tank (Includes insert)Qe « ssoh s e s e eseeees I |
19 C 11545 INSERT - fuel cap o+ =+« P |
20 C 18190 STRAP - fuel tank mounting O
21 173- 215 SCREW -1/4x1/2"NCr , machine, zinc plated ... 2
22 129~ 504 NUT-square1/4"NC& e e et secsesessessensees 2

Printed in U.S.A. April 1972




24




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 28

REF, PART NO.

OCO-IDNWwN -

b b ok b P ek A
O WO

17

Printed in U,S.A.

C 18254
C 18255
C 15721
C 18245
C 15718
164- 40
193- 76
C 14291
C 15515
C 15557
Cc 15719
C 14295
C 15556
C 14293
C 16786
C 18243
C 18244
O 2815N
C 18242
C 17620
C 16616
113- 207
192- 21
C 17617
193- 56

164- 51
C 18263
C 17618
C 18201

CLUTCH ASSEMBLY

CLUTCH ASSEMBLY - less screen (644) « -
CLUTCH ASSEMBLY - (646) « « « «
SCREEN—graSS(644) ¢ ®© 8 6 9 0 6 00600 08 5008000000

BOLT - 1/2'" x 3-1/8" NC hex, L.H

(PTO)

DESCRIPTION

e 6 o8 00 ¢80 000 o0

HUB - clutch (644)
PLATE -~ clutch (644)
SCREW - 5/16'" x 3/4" NC flat head socket (644) « ..
LOCKWASHER - 5/16" counter sunk ext, tooth (644).
DISC - friction
WASHER - spring cscsessssanens
WASHER - spacer .050 s ecocovccncovacanans
PULLEY - clutch .
BEARING - cam and pulley =« - . . .
WASHER - spacer 010 «.«cccoe

CAM - clutch
SPRING - clutch
WASHER - spacer e« .-
SPACER -hub e+ csosesase
WASHER - 17/32" (644) « + ¢+« « -

@ & 86 9 5 0 80 0 600 0 s s e e e

* o 0 s 0 060 5 00

ARM - engaging, =« se«-- .o cesense
FAN - cooling (644) =+ « « o8 eQ s esecvseccsce
BOLT - 3/8" x 1" NC hex{[ (644} « « «
LOCKWASHER - 3/8" ssecss s ceseos s
PLATE - clutch (64 AT
LOCKWASHER - counter sunk, ext, tooth (645) -
SCREW - 3/8" flat head socket (646) =+« « ¢«
WASHER - s ) secssecraccscsnns P

/4" NC hex (646) «oveeeeneeas

REQ'D

DO DO b b e e

[
oo
]

c

= DO DO DD s i e e e DB W
: =

s ® e o o o & o &
e @ o ® ¢ 8 e & s & & o s o s o

April 1972




26




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 27

HOOD,FRAME AND GRILLE

REF. PART NO, DESCRIPTION REQ'D
1 C 17534 FRAME - main (644) . ......cceeeeeecenccccnns I |
1 C 17533 FRAME - main (646) ......... crerenan ceeseceanean 1
2 C 17563 PAD-foot, LLH., . .¢.tiecoeersonscsssccncsas cece e 1
2 C 18024 PAD-foot, RRH., ....cceceecncencse cescscssrscn e .1
3 113- 207 BOLT -3/8"Xx1"NCheX ..vieceeasos o -
4 192- 21 LOCKWASHER - 3/8" ...t vieeeecaneannn S
5 195- 104 WASHER - 3/8" ..... e e s ee st e nessce s et e s tetecen e 4
6 129- 103 NUT - 3/8"'NChéX v veeeeecaes ces st st esresanesase e 4
1 C 17598 TRAY - battery ... cceeeeececccccccernes cs e eeaae .1
8 C 16239 STRAP - batteryholddown ........¢ccccceneccsacses .1
9 121- 106 BOLT -5/16"X1/2" NCheX . veereoeeosoenconnanan . 4
10 C 19018 PIN -axlepivot ¢ e e e e e ceeesve csssssane cseasenenen 1
11  187- 1046 BOLT - 3/8" NC indented hexhead ....vcceeooeoscooses 1
12 219- 17 FITTING-1UDE ..ceceeeesesccsccocssnscnse ceeone eesesl
13 C 17657 GRILLE - frame .. .ceoeececeooeoosofriecssces e eececens 1
14 C 18201 GRILLE -insert ...cccceceeoeaf e cccecsccsese eees 1
15 C 17656 PANEL - head light ...... P c s e s s eesnre s 1
16 187~ 1080 BOLT - 1/4" x 1/2" NC hex slo --. ...... e 7
17 C 17653 NUT - 1/4" tinnerman .... (. ) ................. .. 1
18 113- 206 BOLT - 3/8" x3/4" NCh e e NS s s cscasscrsescacses 2
19 192- 21 LOCKWASHER - 3/8" ..X Oeeecocsnosocscns ceees 2
20 C 18193 BUMPER - rubber, HOOD S\\0Y ¢ s ee s e s v onsasee ceeec o 3
21 C 17647 PANEL,-dash ... /@ \ e eeee Ceeceereccensennan 1
22 187~ 1036 BOLT - 1/4"x 1/2" selftap. cceceveccne .
23 C 17662 ce et ectcsesees s eneesenens 2
24 111- 340 round head, squareneck .......... 8
25 192- 21 1 - I -
26 129- 103 2 NUT-3/8'/NChek) ...c.eeevees cesereceanenos cees. 8
27 C 18003 9 HOOD 644\ N Sdeeeeeeos et ee s cee e R |
27 C 18586 {6 e rescsecn s cecesacesseacns .1
28 113- 412 x 1-3/4" NC hex (engine mounting) ,.......... 3
28 113- 410 B 2'" x 1-1/2" NC hex (left front engine mounting) .,... 1
29 192- 23 ASHER - 1/2" ...t eeuenaees ceeeresasnes 3
30 129- 105 1/2" NC hex c e tesereesesscecssssesenen ee. 3
30 131- 165 T - lock 1/2" NC hex jam (left front engine mount) ,...... 1
31 C 180 % -latch  ........ A 2

10 PIN-safety ...c0evevetecccenersnens ceessssccans 2

3ZC

Printed in U.S.A. June 1972




28




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 29

SEAT.FENDERS AND TOOL TRAY

REF. PART NO, DESCRIPTION REQ'D
1 C 17488 SUPPORT - seat, front ,....ccecoceeocccssssscnnes 1
2 C 17485 SUPPORT - seat, rear ,....co0004» T |
3 113- 424 BOLT-1/2"X1"NCheX ...cc.ececeocsscossecsncosse 2
4 113- 433 BOLT -1/2"%x3/4"NCheX ...cecessovescasassanse 2
5 192- 23 LOCKWASHER - 1/2" i ieeececosooccsscssanssssens &
6 C 16430 TRAY -t00l . ...cececcesnnsnccssacnocscnsnsscscns 1
7 C 16429 PIN-seathinge ....ccoeescoceosoccsosscscscoscses 1
8 C 18217 SEAT .. .teeeseoceccoocsccsosssssssnssassonscse 1
9 C 15410 CUSHION - rubber .....ccoocesoeescsssoasoccncccs B
10 195- 2021 WASHER- 5/16" x1-1/4"OD. ... ecocosecccocanacs 4
11 26- 524 BOLT - 5/16"x1-1/2"NC-heX ...ceceescecccssoncaas 4
12 C 14534 BUMPER - S€at ¢ vveeeececococcsosososssasacccs 2
13 121~ 106 BOLT - 5/16"x1/2" NChexflange ..cecececcooscaces 14
14 C 17152 HINGE - seat O ceovencssese 1
15 C 14728 GRIP - shiftlever ......ccc00.c.. .o N ecosossssas 1
16 C 17456 FENDER- LH. ....ce000cs0. N ceesecsess 1
16 C 17457 FENDER- RH, ,.... cecesecsce 1
17 C 17491 LEVER -shift ......... esessesese 1
18 195- 2029 WASHER - 7/16" x 1-1/4" . ceeosesses 1
19 C 17216 SPRING - shift lever .... .\ P |
20 C 17066 WASHER - cupped P |
21 131- 178 NUT - lock 3/8" NC hex . 1
22 113- 257 BOLT - 3/8" x 2-1/2" B |

&

Printed in U.S.A. April 1972




30




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 3t

FRONT AXLE AND STEERING GEAR

REF PART NO, DESCRIPTION REQ'D
1 C 17296 AXIE -front ... eceeceeocssasoscscesensnssosss 1
2 C 17399 SPINDLE - LLH, . .vieeececsscsonsoscsscsasassss 1
3 C 17398 SPINDLE - R.H, ..t cccstecsonsnsnsnonccscssss 1
4 126- 32 KEY -1/4" x1-1/4" woodruff ......ce00000000s0es:0 1
5 C 17407 ARM - upper spindle e |
6  113- 417 BOLT - 1/2" X 1-3/4"NCHEX e eeeeeevsocenoaannes 4
7 192- 23 LOCKWASHER - 1/2" . e .. ieeenacesosasnsanoansss 4
8  195- 536 WASHER - 9/16" 4 eveeereeenonneacsonnnonananas 1
9 C 17684 WASHER - thrust . ...cciteeocscecosoassscanssss 4
10 A 59939 RING - retaining e e cacesecess e e s sssss s es .1
11 C 12888 BUSHING - spindle . .ceescasesacesosencsescsocsss 4
12 C 18248 SPACER -~ bearing «..seseceeeosoacsssoscsaccsese 2
13 219- 17 FITTING - lube ceececcssasaasssencssscasssess 4
14 C 13106 COVER -lube fitting ... vveerveeesessesoncanccses 4
15 C 17401 TIE ROD N 2 TP |
16 C 17402 ROD - drag link T (0 N . |
17 C 17404 BALL JOINT - R.H, thread . Y et eesecesancse ee 2
18 C 11501 BALL JOINT - L.H, thread ceeascnsssesess 2
19 129- 127 NUT - 5/8" NF hex . P
20 192- 25 LOCKWASHER - 5/8" o3 eseseasncaresass 4
21 129- 327 NUT - 5/8" NF hex L.H S
22 C 18014 WHEEL - steering . A, 1
23 C 12975 WASHER - 5/8" : cesacenas R |
24 131- 356 NUT - lock 5/8" %{ 1
25 C 18016 .CAP-steeri S |
26 C 15096 BUSHING - N2 1) + R |
27 126- 16 c e e s sacssssssesaseseneessensas 2
28 C 17572 I |
29 C 17703 D |
30 178- 860 = 1/4" X 3/8" ittt ea i reatssenssensare 2
31 C 17255 ~0ilite .. s s eeesecrecsscnescnnssssesases 1
32 C 17570 B -steering .. ..o i e st onssoessoescocnsncees 1
33 129- 105 P~ 1/2'" NC hex Ceeecssesesnsesenssssesseseas 3
34 C 17252 AR - steering ... . ce i et es s ocnsccsncessssas 1
3 C 17 @B ARING - thrust, universal ......ccec0ccceesssases 1
36 C BEARING - thrust N |
37 C WASHER - 3/4", universal .....coceescesvcessnoes 1
38 ~AB RING - retaining, universal .......cceccveeeeseaces 1
39 185-)2115 WASHER - 1/2" . it vvecesosocscnassssassssnene 1
40 A 4428 RING-retaining ... cceeosecsoscsssesccccsascnscs 1

Printed in U,S.A,

April 1972




32




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 33

ol I I N N

NeliooRE N e JN) BTSN JUIN S Il

Printed in U.,S, A.

EF. PART NO,

C
C
113-
131-
138-
C

18026
18029
206
178
92
18105
C 17541
113- 5
131- 1102
C 18278
C 14946
213- 4
141- 4
132- 310
C 14187
C 13526
C 18305
138- 7
C 18306
113- 412
192- 23
129- 105

C

A

C
132-
25-

10316
30064
18299
49
1312
10822
29266

oNoRwNoNol Rule!

BRAKE ASSEMBLY

DESCRIPTION
PEDAL - brake

BRACKET - saddle s e e s as e s e e s e san
BOLT - 3/8" x 3/4" NC hex .
NUT - lock 3/8" NC hex
PIN - roll 3/16" x 3/4"
LOCK - brake e oo
SPRING - brake lock e e e
BOLT-1/4"%x1-1/2"NChex «.cevecasa
NUT - 1/4" NC hex
SPRING - brake return o« « e« v e a o«
ROD -~ brake

e ¢ o s 0 a8 s 0 s

CLEVIS e e e s e s e s e e e e senna s e e s e
PIN - clevis e e e co s s esacs s s .o
PIN - cotter 1/8" x 1" .
BAND - brake e e

PIN - clevis  +...
ARM - actuator

PIN - roll 5/32" x 1"
BRACKET - pivot

BOLT - 1/2" x 1-3/4" NC @ ........
LOCKWASHER - 1/2" A

NUT - 1/2" NC hex

FRONT AR % AR WHEELS

2

heel o6 ¢ 6 o«

® o e 0 e ®» 8 8000 05060006 0 O

°
.

o o -
o

CAP
P ‘ fer 1/8" x 1-1/8"
To—castle 3/4" NC hex

ER - retaining .. ..

NE - bearing ...

% AL - bearing ......
NUT - stud, wheel front
HUB Assembly . . .
CUP - bearing

STUD - wheel .
WHEEL ~ front . .

EY
o o o

e © o o o
e © o e o
o e o o

o o o

© o © ® © o s e © 0 © o
e © o ® o o0 o 9 o5 e o

© © o o ©6 e o ® e ©°o o o
©o 6 © e o e o ® o©o o o

e © e © o o ©°© ® ® o o o
© © o o e e 0 s o o © o
© ¢ ©® a » o 8 © o0 o ©° e

© e @ © e 0o o e e a

o e ® © o© s o
® o o e © o o
o e o o o e o
e ® o o s e o
o ® o o 9 o o

e o e e o

.
o o 0 o
.

6 © o o © o o a ® @

e e 9 0o © e o o o ®

e o © o © e s ® ©o ©° 0 o

e @ © o6 © © @ o © o o s

°© o ° o e

¢ 6 o0 o o o o

o e o & o s @

© ©6 © © o ® e & o e e o

o
&
2
)

DO DD DD b = DN F= QO b b e ped b = e b N S DN Rt

p—

[y
DTN DNODNEDNDDNDN NN

2 ® o6 © e ® » 06 © 0o o e
e ¢ & e o0 e o s e o s o

July 1972




34




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 35

BUCKET AND ARM ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 17311 ARM ASSEMBLY -bucket lift «eoceescecocsosonsconse 1
2 C 17322 ARM-bucket ..sccccecccscscsccsnse B |
3 219- 20 FITTING - 1UDE «c e cesosensoesccccsses ceesscncessesne &
4 C 18249 LINK - bucket cvlinder -« o e c c e s s e cecesesssoscoscocsoss &
5 C 17328 BUCKET ASSEMBLY' -10ade€r +ccccoecoseccceacasccace 1
6 C 17337 ROD - arm assembly mounting e ..e.cceeceeseccescacces 1
7 C 17987 COLLAR ...v0ceve cees e ciecsesessassesasssene 2
8 C 17338 PIN - cylinder mounting « . ceceeeeececcccooccsasascace 2
9 138- 2005 PIN - spiral 1/4" X 1" .t eeeeeennoscccscscsssssssnocs D
10 C 17334 PIN - bucket mounting, 3-5/16" L. .« .cctccecccanssass . 2
11 C 17335 PIN - 4-15/16" +.cvceeeceons eeessscecssseseceses 2
12 C 17336 PIN - 4-3/4" cteseseses ceseas e |
13 195- 549 WASHER - 13/16" v e ceceeaseosensocsce ces o eesseall
14 A 33531 RING - retaining «.ccoceeessccces e s esencen ccese e 10
15 C 18145 BUSHING - oilite . v cccecceeeoann e oo eesseensece 2
16 195- 533 WASHER - 1-1/16" .« ceceeeeconcas e QAN M o o e sssesee 2
17 Jesessesssens 2

132- M PIN - cotter 5/32"" x1-3/8" ......

Printed in U.S.A, April 1972




36




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 37

TRANSMISSION AND FINAL DRIVE

REF, PART NO. DESCRIPTION REQ'D
1 C 13770 CASE - transmission e e e e e o cces oo ee s s s e 0c e s esess 1
2 C 12713 BEARING - flanged +ecsoccevsosacccconne csecssecas 2
3 C 16744 BEARING - flanged ««ccccocccosccs e e seces e eoese 2
4 D 31945 SEAL -~ axle s e s s s s cs s s s e se s s se e e - |
5 C 13241 BEARING - sleeve oo« o« e s e s e ccsacs s e veo oo [P |
6 C 13385 BEARING - sleeve s cs ceeeseconeces s e e s e e eessces 1
7 221- 4 PLUG - filler and drain 1/2" + .« ... ceessaae creceasas 2
8 C 13266 SEAL - shift r0d = s s oesesoeos ce e e cesassase ees 1
9 C 13211 BEARING - roller o+« o« cerencancs ereceane eesaeseas 1
10 C 12723 CAP -Shift TOd coe s s e o s s o seesaccccssos cercasan 1
11 € 12722 SHAFT - axle, short RH., +«cs0 cessecen csseccesns « 1
12 C 12721 SHAFT - axle,long L.H, ccceoerecsncs S |
13 C 13197 COVER - transmission «¢e¢ <.« ceseessees e cses e 1
14 138- 319 PIN - roll 3/16" x1-1/2" «eee... cecesecesee 1
15 B 52144 RING - retainer, axle « -+« N W eeoecosance 2
16 126- 128 KEY - woodruff, brake idler «+«« . NMeeeeosreses 1
17 C 13196 GASKET - transmission covers « « @ ----- esesecees 1
18 A 50096 BREATHER - transmission e« <.« . @ ----- sesessceses 1
19 192- 19 LOCKWASHER - 1/4" ... . s e ceaseanansane . 6
20 113- 3 BOLT - 1/4'" x 3/4" NC hex \ Oevvennnnnnns creeee 6
21 C 12725 FORK - Shift  eeoseses ’ ....... C e eeeaceeean 1
22 C 16339 ROD_gearshift R I N/ N eesseseses 1
23 C 14168 RING - retaining . e e e s eosssesssasnesseses 2
24 C 14644 GEAR - cluster inpu tese et I |
25 C 12551 GEAR - high 41 toot e eeccosecssssssasnsscsesesss 1
26 C 12552 e eesns e reeenn P |
27 C 16295 Delttles Ref. 34 & 35) eovecoceonenanse 1
28 C 13261  BRAKE DRUMN\ & e v e et v eaaes ceesones ceeans veo 1
29%* bial pinion (order two of

each 9And 30) . ... it cecensns s anan ceses 2
30%* GEAR ferential (order two of each,

ite ........... s eoccesessececnsasesee 2
31 C 12559 -pinionthrust P
32 C 12560 differentialcross cecesesensensesensasssinsa 1
33 R 17820 PIN - differential crosS10CK .. veeeeecsoossssasesseana 1
34 C 12561 CREW - 3/8" x4-3/4" NChexcap ..... ceeesececssees 4
35 131- 3 NUT -10ck 3/8" NCheX veeeeeeacsssscsossasasess 4
36 C 1271 WASHER - differential ..cecceceevcoconce cessisies 2
31T C 14223 WASHER - Spacer ...... ceeeseseecsssscsssasess UAR
38 C 12965 GEAR -brake idler .. .vooeeesceecosssosasssscsces 1
39 (C 14222 RING - retainer, brake idler ....cceeocececococeosss 1
40 113- 424 BOLT - 1/2" x 1" NC hex (transaxle mounting) ....cccec.. 6
41 192- 23 LOCKWASHER - 1/2" ¢icseeoevssasassosccnssesccassss ©
* Must be serviced in sets of four using two C12558 Pinion Gears and two

C12557 Differential Gears.

Printed in U,S.A, April 1972




38




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 39

©-I0 U W

HYDRAULIC SYSTEM 644

EF. PART NO.

C 15335
114- 200
113- 207
192- 21
C 17298
C 15481
C 17354
218- 5066
C 18284
C 18321
C 18159
C 18160
218- 5065
C 18162
218- 596
C 18163
C 14619
C 14245
C 14195
214- 8
C 18289
A 30095
166- 86
171- 247
131~ 351
C 14655
C 18211
Cc 18117
218- 5353
C 18161

Printed in U.S.A,

DESCRIPTION
SUPPORT - pump .« cs o
BOLT - 3/8" x 1" NF hex
BOLT - 3/8" x 1" NC hex
LOCKWASHER - 3/8"
COUPLING - pUmp «: e« ..
PUMP - hydraulic (repairs page 51)
KEY - square . crecccss s
FITTING - pump out (includes 218-5006 ""O"- ring)
TUBE -pumptovalve .....ccc000
FITTING - hydraulic (includes 218-5007
TUBE - valve to motor, upper
TUBE - valve to motor, lower ...

*
FITTING - hydraulic (includes 218-5007 "O" - ring).

TUBE - valve to tee
TEE - 1-1/16"

TUBE - heat exchanger to tee B AN
HOSE - 4" cecessesens

HOSE - 3" e eeecsccasense
EXCHANGER - heat
CLAMP - hose .
TUBE - pump suction ...
SEAL - hydraulic motor t
SCREW - 1/2" x1-1/4"
SCREW - 5/16" x 1-1
NUT - lock 5/16" N
MOTOR - hydra

flat head machine

(repairs page 53)
ntrol (repairs page 49)

VALVE - hydr

RESERVOIR (0 csee

FITT ucket (includes 218-5006 "O'" - ri
TUBE’NNX totee ..o eeceen A

REQ'D

‘e ® @ & o & o & o . % & @ ® e o e s o+ 0 s s o o

April 1972

DO b b D b Rl bt b e b O P DO

bt bt b b b DD DD HR e O




40




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

CO-TMO N

HYDRAULIC SYSTEM 646

EF. PART NO,

C 18064
114- 200
113- 209
192- 21
C 18235
C 17894
T 27067
218- 5107
C 18167
C 18321
C 18159
C 18160
218~ 5065
C 18162
218- 596
c 181177
C 14619
C 14245
C 14195
214- 8
C 18180
A 30095
166- 86
171- 247
131- 351
C 14655
C 18211
C 18117
218- 5008
C 17622
218-- 5353
C 18161

1/4" ed 12 pt.
SCREW - 5/16" x flat head machine
_NUT-lock5/16" .
MOTOR - hydra -‘h e (repairs page 53) ...

DESCRIPTION
SUPPORT - pump csen e
BOLT -3/8"X1"NFheX ...cecosecccns
BOLT - 3/8" x 1-1/2" NC hex
LOCKWASHER - 3/8" .
COUPLING -~ PUMP o« cs cs oo cossososascesn
PUMP - hydraulic (repairs page 51)
KEY - square

*® o s 00 00 s 00
e e o s 08 0
o o o8

FITTING - 90° pump out (includes 218-5007 ""O" - ring)

TUBE -pumptovalve ... ocecococcccsne
FITTING - hydraulic (includes 218-5007 "O" -
TUBE - valve to motor, upper
TUBE - valve to motor, lower

41

REQ'D

FITTING - hydraulic (1nc1udes 218-5007 "O" - rmg)

TUBE - valve to tee

TEE-l1/16”...-..-...-.0.... .
TUBE - heat exchangertotee .......
HOSE - 4" ‘

HOSE-3" ......
EXCHANGER - heat
CLAMP - hose .....
TUBE - pump suction
SEAL ~ hydraulic motor
SCREW -1/2" x 1-

s o o- o.oo--o

* e

VALVE - hyd ntrol (repairs page 49) ..
RESERVOIR 0 ceesscseseseses
FITT uctmn (mcludes 218-"0" - ring)
SPAC support ceeessenes
FITT

cket valve to tee .

¢
@

Printed in U.S.A.

Ting) ceveeen

alve, bucket ( includes 218-5006 "O" - ring)

April 1972

r-av-.h‘r-n—-r-‘r-'NN.&HHQHHNHHwHmeHHHHHthH




42!




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 43

HYDRAULIC SYSTEM-BUCKET CONTROL

.
e o o
.
-

REF, PART NO. DESCRIPTION REQ'D
1 C 17714 Pm_cyllndermomltlng © 5 6 e 0 00 00 0000450000000 0000 z
2 113- 122 BOLT-5/16"X1-1/2”NC116X L I R N T S S, 2
3 131- 173 NUT ~ 10CK 5/16" o s e eeceeceeccencsasasaascnsenans 2
4 218- 5066 FITTING - hydraulic (includes 218-5006 "O'" - ring) * ++«++e« 2
5 C 18175 TUBE - valve to bucket valve s =-secccccececcceccnes
6 218~ 5351 FITTING - hydraulic, bucket valve (includes 218-5005 "O' - ring) 2
7 C 18170 TUBE - bucket valve to left bulkhead =+ +ecccccececess 1
8 C 18171 TUBE -~ bucket valve to right bulkhead I R |
9 218~ 533 FITTING - 45°, bucket cylinder =«+:ccccooccccecececns 1
10 218- 455 FITTING - straight, bucket cylinder A S R I |
11 C 18164 TUBE - bucket cylinder «e¢---cccsceececscaeccaees
12 C 18156 HOSE - bucket, cylinder «+esesscsceocccenccenncnes 9
13 C 18304 CLIP - hose tube mounting +csccccrcececccccecesass 4
14 187- 1036 SCREW - clipmounting *++*+scrccoccccccscsnsccce 4
15 218- 5243 TEE - bucket valve, (includes 218-500 -ring) ccccese 1
16 C 18295 FITTING - special 45° (includes 218- J\ '-ring) e 1
17 C 18169 TUBE - bucket valve to right front ‘ d cececececease ]
18 C 18176 TUBE - bucket valve to left fron @ R I |
19 C 18168 TUBE - bucket valve to right re head <=eccccscerece 1
20 C 18174 TUBE - bucket valve to 1 nt balkhead *<+csccccccecece
21 C 18166 HOSE TUBE - left rear to cylinder, rodend + *++--- 1
22 C 18157 HOSE TUBE - right rea [arm cylinder, rod end +-<<-++ 1
23 C 18165 HOSE TUBE - left fro arm cylinder, foot end <+<¢+--+ 1
24 C 18158 HOSE TUBE - righ o lift arm cylinder, foot end ¢+ 1
25 218- 1254 NUT - jam 9/16" e s et tesecesencecnsansacscsans 8
26 218- 443 FITTING - lift 2 ylinder . .........c0ev0iecnnc.. 4
27  214- 262 CLAMP - hoS&12Y8€  wvvvveeernnnnnnnnnnnnnn 1
28  214- 260 CLAMP - J 1
29 C 18172 HOSE T hucket cylinder, top left B |
30 C 18173 HOS bucket cylinder, top right csescsccacecaas 1
31 218- 1255 ; 4 it ittt ecett e s ccctceceneen.. &
32 C 18179 [ \ bucket control (repairs page 49) O |
33 C 11527 ‘!w-z - lift arm (repairs page 55) .. .o e v v e vovoeonn. f

3¢ C 11528

Printed in U.S.A. April 1972




44




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 45

DIRECTION CONTROL

REF. PART NO, DESCRIPTION REQ'D
1 C 17555 ARM - control |, ... .0 oeeeeceeeocoooonnonccacs 1
2 C 17569 LEVER - direction control ., .. ¢ o e e e eeoesececse e e s o e s 1
3 C 16898 FOLLOWER - Calll . .. v veeeveecoosoococnocnans ee. 1
4 132- 26 PIN - cotter 3/32" X 3/4" .. ...ttt tieeereneananennn 1
5 195- 520 WASHER - 5/168" |, . .ttt eeeeeeeenosanenoanncnnn 1
6 C 18310 PEDAL - motion control |, ... ...¢ v eeceneecnes .. 1
7 C 17553 ROD - pedal control ,,........ et e ase e I |
8 129- 102 NUT - 10ck 5/16" NCREX | .. i vevueveononononnnnannns 1
9 Cc 18277 SPRING - pedal return . .............. Gt e 1
10 C 17551 DISC - friction | ., .. ... ' eeveeeeeeocnnoncnes . 1
11 C 12127 BUSHING - nylon ,,.... e R ceeeeaan 1
12 C 18391 WASHER - SPring . ...t oo eeveeeonoocecccancas oo 1
13 195- 541 WASHER - 5/8" | ..ttt eeeeaenossennccannnnns 3
14 129- 145 NUT - 1/2"NC REX .. iv e eeeneeeeoonononnanenans 2
15 C 17552 BRACKET - valve control ...... N\e ¢ o a6 ooccesass . 1
16 C 18012 BRACKET - guide ,......... N Yoo it 1
17 113- 103 BOLT - 5/16" X 1" NC heX ... 50N ¢) ccoeee. ceeteeae 2
18 131~ 176 NUT - 5/16" NCheX . ...oopoiad)oeoeeeencanceneas 2
19 C 17557 ROD - valve control .., .... @ ................... 1
20 195- 102 WASHER | .. ... e 00 e 7 e e evnacoceacnnssanns .1
21 C 16683  BALLJOINT .. ... X G e, 1
22 129- 102 NUT -5/16" NC hex (L0 et oo vecococanscacenes 2

23 131- 176 NUT - 10K 5/16" NQHER T, o v v e e eeveennennnsenns 1
24 A 37247 KNOB - control 1e& ......... S 1

25 C 12093 BUSHING - flip dBBy NN, 4 v o e s e e e neoveccoccsnsassoncs 1
26 132- 46 PIN - cotter /8 i et ettt eennesneereeanaens 1

N
N
S

¢
@

Printed in U.S.A. July 1972




46




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 47

BUCKET CONTROLS

REF. PART NO. DESCRIPTION REQ'D
1 C 175%4 BRACKET -pivot  « v cccceevevresoncscoccss ecseseses 1
2 C 16714 BUSHING - pivot bracket .ccccecccenoccoss ceesescee 1
3 C 17596 LEVER - bucket control = ... .ccce.vceeene cecesns eee 1
4 A 37247 KNOB - lever, bucket control «....... cresancas I |
5  195- 533 WASHER - 1/2" ..... Ceeeeeneens terececeereanee 1
6 132- 321 PIN - cotter 1/8" X 1" 4t eeeecvonseeccccnncnnss I |
7 C 17587 LINK -valve 4" @ .. .ceceececeasacennsassscacssacsse . 1
8 C 17588 LINK - valve 3-3/4" ....cceece.. ceecseennn e eeeean 1
9 195- 521 WASHER - 5/16" cececcncceses s eccsnessan eeecess 2
10 132- 320 PIN - cotter 3/32"x 3/4" ..... esecesssnescessasees 2
11 C 12932 PIN .....c0.. e e sacccncanas e cesersesaneass esee 2
12 C 18845 RETAINER ... cccestoccnscscsacsansscscscncsnnns 2

HYDRAULIC RESERVOIR @unnne

1 C 18000 SUPPORT - reservoir RH. (@ ............... P |
1 C 18001 SUPPORT - reservoir \’ ..... ceesssesccaca R |
2 C 18125 SUPPORT - reservoir BHIB46) . e e v e e cecoceoceee I |
3 C 18126 SUPPORT - reservoir(LLENN646) .. ..vcveeececoceceas 1
4 113- 118 BOLT - 5/16" x5/ NCHeX «eoe... cecoecsccsssssnss 4
5 C 18117 RESERVOIR - h e es s s e e ce s . 1
6 C 11529 CAP - reservqiry insert ..... ccecsecsceses P |
7 C 11545 INSERT i cesccsrssss e s S |
8 A 70100 3 irmounting .....ccc.. ceeerssccee 2
9 173- 215 -1/4" round head machine ...eoceeoeses 2
10 129- 504 ceecececscesesasssasessscses 2
11 C 14690 H ceececsenesesseeenacanans ee 2
12 C 14246 BRACKET - heat exchanger mounting cessssseresasena 2
13  187- 1251 CREW - 1/4" x 1-1/4" NC flat head phillips casecsasees 4
14 C 14195 @ ANGER -heat .cvcececsvosnsoccacnscsncsns ee 1

Printed in U.S.A. June 1972




48




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49

HYDRAULIC CONTROL VALVE -TRACTOR

REF, PART NO. DESCRIPTION REQ'D
1 C 18211 VALVE -tractor control . ......cceeeeocoonsassases 1
2 NSS BODY - valve (order C18211 valve) .. v v v vevoovcoeees 1
3 NSS SPOOL ~ valve (order C18211 valve). . v v e e e e voeeeeaen 1
4 NSS SPOOL - valve (order C18211 valve) . v oo v v v voceeoese 1
5 A 7982 SEAL - "O" Ting, SPO0l v v v v e v e v v v eneeesnnns .. 4
6 C 17440 WASHER = & .t it teevecccnoeanacens e ec e s . 1
7 C 17441 SPRING - detent ......... et e e sescete e en e 1
8 C 13200 SPACER ...t teeeeeeconcoecaoncasonsnnoscas .1
9 C 17439 DETENT - Spo0l ., ..t ceeeveecooss e cas e ecn s eees 1
10 C 17438 COVER -detent . .....cccceeececcens eescvoes 1
11 211- 7 BALL - steel 1/4" & i v i it e ceeeecncencences ee. 3
12 C 17444 SPRING -detent ., ..¢ccevevcecooesn 2
13 C 17443 SCREW - detent, Cap .. .cveeeecescecesse 2
14 169- 114 SCREW - COVEr v vvveeecaas 4
15 129- 531 CAP - reliefadjust . ........ 1
16 C 17435 GASKET - relief adjust cap 2
17 C 17433 SCREW - relief adjust ... 2
18 C 17445 - SPRING - relief .,..... 1
19 C 18852 BUSHING - power beyo 1
20 218- 5007 SEAL - "O" ring, bus K 1
21 A 30097 SEAL - "O" ring . 1
22 221- 841 PLUG - pipe 1/4" , Lot e e et e teeeneennennnenns 1
23 195~ 521 WASHER - retur i (Coasl e v v e i e ettt e noscensoccens 1
24 C 18850 SPRING - Teturfi( /e o c e e e e e s s eseveooocscscass 1
25 C 18853 ee. 1
26 193- 524 ] 1
27 C 18847 1
28 C 18854 1
29 C 17432 1
30 211- 9 1
31 171- 247 2
32 131~ 351 2

Printed in U.S.A. June 1972




50




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 51

HYDRAULIC CONTROL VALVE -BUCKET

REF., PART NO. DESCRIPTION REQ'D
1 C 18179 VALVE -bucketcontrol ....cccece.. v e ce s enesecnee 1
2 NSS BODY - valve (order C18179 valve) ..... e e s e craenae 1
3 NSS SPOOL - valve (order C18179valve) ....ceeeeoewes eee 1
4 NSS SPOOL - valve (order C18179valve) ......... e e oo 1
5 A 7982 SEAL - "O" ring, Spool . .. v e eeveoens vesescsceces 2
6 D 40816 SEAL - "O" ring, SPO0L . . . e e v e v e eeocoennononas . 2
7 221- 843 PLUG - 3/8" i it ieteteeenoessnncsses csses s e 1
8 C 17432 SPRING -relief ......ccteeencocese c s e e e e e coe 1
9 211- 9 BALL - steel 5/16" . ... eereennnan Gt te st 1
10 C 17433 SCREW - relief adjust ...... co et eosnens e s s . 1
11 C 17435 GASKET - adjust screw ceeeeeeeena ceece e . 1
12  129- 531 CAP - adjust screw .. .euu... et e cce s ane eee. 1
13 169- 114 SCREW - cover 4
14 C 17440 WASHER ..... 1
15 C 17441 SPRING - return 1
16 C 13200 SPACER - detent 1
17 C 17439 DETENT - spool 1
18 C 17438 . COVER - detent - . ‘ ‘ 1
19 211- 7 BALL - steel 1/4" . .a. @ ............. ceeeae 2
20 C 17444 SPRING - detent .. NQ. ......... c e s e e s cs e 2
21 C 17443 SCREW - detent . ce s eces o c e s s e cscesen 2
22 195- 521 WASHER ............... cessnns 1
23 C 18850 SPRING - return) (G- "e c e e o s 0 0 s o » cecocesesscn e 1
24 C 13200 SPACER e e s e e s e s seses e s e e e s e aee .o 1
25 195- 510 WASHER  o(f o3\ o 0 000« e e as oo csessseces coe 1
26 193- 524 SCREW csevec e ces e cecveeseanse 1
27 C 18847 COVER - cecs e s c e esseen s eace ce e 1
4" X1-1/4"NCheX ©uoeeceeoceces 3

3

28 113- 17 BOLT & 7
29 131- 1102 NU\

Printed in U.S.A, June 1972




52




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS §53

HYDRAULIC PUMP AND COUPLING—-646

REF. PART NO. DESCRIPTION REQ'D
1 C 17894 PUMP -hydrauliC .., .....eeeeeeceocoovecesacaseses 1
2 C 18759 BODY - pump ..... et e eeareseeeenaaa . |
3 C 18760 COVER-DUIMP ... ueerveevosennsoenacennans .1
4 C 18767 RING - retaining, externaltooth , ,,,.,.............. 1
5 C 18768 RING - snap ,..... et eenaeeaean S |
6 C 18766 SEAL-0il ., .. ...t eunnennn e e S |
7 C 18764 SEAL - pressureload ,,............ O |
8 C 18763 PLATE - wear ,,........ e e e e e e e cen. 1
9 C 18761 GEAR - drive | .. ... ..t eeeeeenecnnns S |
10 C 18762 GEAR - driven T |
11 C 18765 PLATE -thrust |, .. .... ...ttt eeeeroennenenes 1
12 C 18769 SEAL -gasket ,,.,....... e ce e eeeeseenen S |
13 A 72000 WASHER - et ee et eeeteer s areesaenaenaas 4
14 113~ 274 BOLT .........c..... Gt et esecessecscecanesss 4
15 126~ 112 KEY - woodruff ,..,... e e e e e ee. 2
16 C 18235 COUPLING - pump, (646) . .... et e eseenaeaaa. 2
17 NSS HUB - (order C18235) ... D |
18 NSS HUB - (order C18235) . . .. ....... S |
19 C 18258 SPIDER - coupling . 1

4

20 178~ 858 scmaw-setts/mw%é"<> il

HYDRAULIC PUMI& D COUPLING-644

1 C 15481 ic |
2 C 15729 : S e e s e et et eccnceocccssssenees 2
3 C 15730 RER\- ‘Tear et e ce e e aaanees B |
4 C 15731 \. SEMBLY - driven ,,,...... ceeeeceteeees 1
5 C 15732 Q e eeeeeiiieiiee e, 2
6 C 15733 e |
7 C 15734 OVER-front ........ e e e v e ee v o osneens P |
8 C 15735 @ SEAL - rotary . .......o.ooeonin. A DR
9 C 1573 GEAR ASSEMBLY - drive . .. .. ie vt eeeeoens eeeee. 1
10 C 1 PLATE - Wear .., ... .veeseeceoennsessssseses 1
11 C SHIELD - heat ,.,... et e c e e e eeo. 1
12 C GASKET |, ... ..ttt eeeeesennoncasas S |
13 C 40 SEAL .. ......... c e e e e S |
14 C 15741 BOLT ,......... e e c e e ceo. 4
15 126~ 111 KEY - 1/8" x5/8" WoOdTUff . . o o o oo ee oo eeeeeeenn 1
16 C 17298 COUPLING - pump (644) ......... S |
17 NSS HUB - (order item 16) .......... R |
18 NSS HUB - (orderitem 168) ., . ... ... ieeeeosecscaeas 1
19 C 15036 SPIDER - (for C17298 coupling) ., .......c.0veueesas 1
20 83- 55 SCREW - set 5/16" x 5/16" NC socket head ,......... 2

Printed in U.S.A. July 1972




54




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 55

HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D

C 14655 MOTOR - hydraulic ,,......cceveeevecenccececncencs 1
1 NSS RING - retaining (Seekitbelow) ,........ccenveeeea. 1
2 NSS SPACER - (Seekitbelow) ,.......ccceeveveeeees 1
3 NSS SEAL - oil (Seekitbelow) ., .........00eeeeeevees 1
4 C 14827 HOUSING ASSEMBLY | ., .......0ccevevennceenas 1
5 C 14837 ENDCAP |, .. .ieeeeeeeesnaneennoonnonnnanees 1
6 NSS SEAL - (Seekitbelow) . ........veeevevcenceeeee 2
7 C 14828 SHAFT - coupling ......ccececeeevecesoscnssosnaas 1
8 C 14829 DRIVELINK |, ....¢eveeeeneenccnccacasananas 1
9 C 14830 PLATE - wear O |
10 C 14831 ROTOR ASSEMBLY | . .....ccveeeeeoccnonosanes 1
11 C 14832 PLATE -manifold , .. ... ..¢cccieeeeecencaceses 1
12 C 14833 MANIFOLD |, .. ...ccceeeeccccconsccnnsssease 1
13 C 14834 COMMUTATOR AND RING SET . o ti v v veeeoesoeeass 1
14 NSS RING - sealing (See kit below) . N |
15 C 14836 SLEEVE | ...t S N eetececacacanes 1
16 C 14838 BOLT - 3/8'" x 4-3/8" NF hex I |

C 19037 KIT - "O" ring and seal, (Inclu@ s1,2,3,6and14) 1

17 C 19212 SHIM..............X
\0

Printed in U.S.A, July 1972




56




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS §7

CYLINDER -LIFT ARM

REF. PART NO. DESCRIPTION REQ'D

C 11527 CYLINDER - liftarm e cec e s ececcesocccvsceccccncaccs 2
1 T 24989 RING - retaining =« «+« - - * s s cs e e s s e s s e e ee RIS |
2 T 24081 SPACER ««e+.-
3 NSS RING - retaining (order T41499 Kit) ¢ o c o e ¢ e 0 e v e o IS |
4 C 18575 ROD_cylinder.......--....u..............--...1
5 NSS SEAL - "O" - ring, rod (order T41499 Kit) s » c e s e e s e s 0o cv e e |
6 NSS WIPER - rod (order T41499 Kit)e e e c s e e s e e s s e v eoecesss 2
1 NSS SEAL -0 - ring, rod (order T41499 Kit) s » e v e v e e o v e s e et ?
8 T 42253 HEAD - cylinder « «c e o ceo e e eeescececenvsacanncnnas ]
9 NSS SEAL -head o+ +esceaceccaas e |
10 T 42254 BUSHING - head e ¢+ coesssancanss ce s e ceacaascaann 1
11 T 24084 PISTON_Cy]_inder s e n e e eaane teese s e esecsseseenes ]
12 NS3 WASHER - backup, piston (order T41499 kit) - - -« ccceecece 2
13 NSS SEAL - "O" - ring, piston (order T41499 ki cesesecersans 1
14 25- 159 NUT - jam = +ecasocossoas . ciecaseeenane ]
15 C 185776 BODY - cylinder ............. D R N R I AT SR, |
186 T 41493 KIT - Seal e s oo oe- O

CYLINDER - KET

1 C 18573 BODY - cylinder & A |
2 131- 667 NUT - jam Y
3 NSS WASHER - ba 'ton (order C18574 kit) resesnsesseo 2
4 NSS SEAL - "O" iston (order C18574 Kit) o e e ececoeseoa 1
5 D 54909 PISTON< € e e s o sc e s e s e s0ees e s st e se e ese oo 1
6 C 18486 LY ........ e |
7 NSS SH -—head ....cccecertecnsnonn P |
8 NSS AIDS- cylinder ... e ii it ceecoe B |
9 NSs A 'O" ring, rod (order C18574 kit) . .ccecceeeceeeee 1
10 NSS ASHER - backup (order C18574 Kit) e e v e e e eeeecoassass 2
11 NSS (order C18574 Kit) + v e o 2 e e e e e v e o ssvesesosssass 1
12 C 0D - cylinder .. .eccieeeenceccscssoceananananes 1
13 NSS RING - retaining (order C18574 Kit) co e s e v s oo s o oeeen oo 1
14 D SPACER ...... e s oo e eeeacs et ecas e |
15 D RING - retaining , . . ........... S |
16 NSS SEAL -~ "O" ring, head (order C18574Kit) . ....00co0eeoees 1
17 C 18574 KIT -s€al .. ieieeeeeesoseeeneen et e ve e e aaann 1

Printed in U.S.A. July 1972




58

< 4
/o A 0% -
h ) - ==
N \\ "
Amvf . \AWM.AAA. - ——Q-D- — G
vyl N*
a8
/st
\NJ




CASE MODEL 644 AND 646 COMPACT

338
C 18154
C 18155
218- 5056
113- 207
195- 525
131- 178
C 18318
C 16133
C 19104
C 17732
NSS

NSS

NSS

C 17268

Printed in U.S.A.

HYDRAULIC LIFT

DESCRIPTION
ROD - lift control
BALL JOINT
NUT - 5/16' NC hex e

NUT - lock 5/16'" NC hex .o
LEVER - lift control s e esee e

WASHER - 5/8"
PIN - cotter 1/8" x1" ...
KNOB - lift lever
BUSHING - flip lock ...
CROSS SHAFT ASSEMBLY

BRACKET -clamp e« ce o eo e
BOLT - 3/8" x7/8" NChex « « s+
NUT - lock 3/8" NC hex «sasee
BRACKET - cylinder mounting ..
PIN - cylinder mounting, rod end

PIN - cylinder mounting, foot end

PIN - cotter 1/8" X 1" «eeeevae

PIN - cotter 1/8" x 2-1/2"

HOSE - valve to cylinder, sh o
HOSE - valve to cylinder, lon <>

FITTING - valve (includes
BOLT - 3/8" x 1" NC he

WASHER - 3/8"
NUT - lock 3/8" NC
CYLINDER - hydr

i)

SEMBLY

1

KI’I@ , cylinder (consists of items

WHEEL

o e o
. o 0
o s o @
. o o 0
« e o =
LI Y
® e o o
® s 0 @
« e o
e o o 0
e o0 0
e o o o

&

'O" - ring)

29,

® 8 s 8 2 e & o s o

30 and

LOADERS 59

3i)'

REQ'D

L
« ® 8 & ¢ ¢ ¢ O ¢ ¢ & ¢ P s ° & ¢ 5 B B o " B P O B * s O 9 @
DD s e = et 4 DO DD DD DD e R DD S e b i S DN e b e e S b e N b b

July 1972




60

NS

<UD

&
D
& &
/'I",' oooll
& \...ll.n
o= &

V= iy

s/

A\
Y &
o“\\/////?//////th\

DY
V4




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

CoSoubkwNFY

C 16852 STARTER-GENERATOR

EF. PART NO,

R 15106
A 43494
192- 20
40702
72039
72040
72038
15090
16161
72042
72048
16147
41927
129- 18
192- 17
R 16148
A 72043
NSS

R 15077
A 25447
A 40736
A 40736
A 43495
126- 111
A 42127

S 2 B 3> 1 D B B

41959
A 172050
R 16170
A 43356
A 72046
A 72047
C 14344
116
A 25546

Printed in U.S,A,

( DELCO NUMBER 110

DESCRIPTION
BOLT - through

1875)

FRAME ASSEMBLY - commutator end ...

LOCKWASHER - 5/16"

KIT - stud - (Includes items 16, 18 and 19)

HOLDER KIT - ground brush
HOLDER KIT - insulated brush
BRUSH ASSEMBLY ...¢c0.
ARM - brush pressure «.....
SPRING - brusharm ......
COIL ASSEMBLY - field R.H,
STUD - armature terminal

BUSHING - insulated, armature stud e

WASHER - armature stud -
NUT - terminal stud 12-24 hex
LOCKWASHER - terminal stud #

WASHER - insulated, field stud (Order A

COIL ASSEMBLY - field L.H.

SHOE - pole
SHOE - pole
ARMATURE
KEY - Woodruff, armatuy
SCREW - pole
BODY - starter, geue

SCREW - 1032 fﬁ;@;}?)

ENL)

BUSHING - insulated, field stu der A4
INSULATOR - field coil  « .+ ¢ \\No oG o = o

SIS @)

ing> retainer .

ASHER - 11/16" plated
< armature shaft, drive end

AL - felt (Order A72050)

AINER - grease (Order A72050)

12 oo g

starter, generator drive .....

® 6 5 2 6 60 ¢ 0 00 8 5 08 00 60 0B eS80 s
s e e 0 0000 0000
e o000 0900000
e e 0060 00 00 00
@ o s 08 0000 00

(Order C16852)
ound head
bearing (Includes Refs. 37 and 38) .

® ® 0 &6 00 0 0000000068000

.
[
-
.
.
.
.
.
.
3
® o s s o
s s o 00
* e 0 00
e o 00 o
o e 8 0
e o s 0o
* o 00 e
* s 8 0
® e 00
e o0 s 0
e 0o 00 00
e e o0 00
o 00 00
s e o0 00
e s 00 0
s s 00 00

R

8
o

b b b b b b b et b GO b DD P bbb b DD b e bbb pha B DD R DO DD DD N D

April 1972

61




62

NS

¢ W)
.,,,mw//z_é\\\w\.\m




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63

A70202 STARTER-GENERATOR
(DELCO NUMBER 1101970y

REF. PART NO, DESCRIPTION REQ'D
1 R 15106 BOLT - through (Includes washer) ......cceceeveeases 2
2 A 72104 FRAME ASSEMBLY - commutator end . .¢ceeceeoveceeess 1
3 R 15087 RING - bearing retainer .....ccoeeeee.00s0eseess 1
4 A 2bH461 BEARING - commutator endball . ....ccecceeocesossese 1
5 A 172039 HOLDER KIT ~ ground brush T |
6 A 72040 HOLDER KIT - insulated brush S |
7 A 72038 BRUSH ASSEMBLY t e e s e esesesesevesssssssensas 2
8 R 15090 ARM - brush PreSSUTE .. e eeecesssnssscssssancnves 2
9 A 25423 SPRING - brush arm t e s ecescesseceeressanssnanes 2
10 A 72042 COIL ASSEMBLY - field R.H. O ¢
11 A 72048 STUD - armatureterminal .......ce0caveacassses 1
12 R 16147 BUSHING - insulated, armature stud .. .vueveveeoaeooeees 1
13 R 15079 WASHER - armature stud theosecenesecsassssessens 2
14 129- 18 NUT - terminal stud 12-24 hex ceecsesnss 4
15 192~ 17 LOCKWASHER - terminal stud #12 ceseesanas &
16 R 16148 WASHER - insulated, field stud c e s s es ceeccseeeas 1
17 A 172043 COIL ASSEMBLY - field L.H. R
18 NSS STUD - field terminal (See Ref. 4 R |
19 R 15077 BUSHING - insulated, field stud rd@mo) cecsecesesns 1
20 A 25447 INSULATOR - field coil X&oz
21 A 40736 SHOE - pole, plain  ...... D |
22 A 40736  SHOE - pole, notched . ., (e )2 e eencenanenseuenns 1
23 A 72041 ARMATURE ....... % 1
24 126- 111 KEY - Woodruff, armatu (e |
25 74- 610 SCREW -pole ... e e ceesessenesasesncanas 2
26 NSS BODY - starter, g afor) (Order AT0202) . ....ceeeesonss 1
27 173- 237 SCREW - 10-32 doHd, ¢ eveeveeeeeeacsossaseasss 3
28 192~ 18 LOCKWASHER ated T |
29 A 172050 RETAIN Y - bearing (Includes Ref, 37 and 38) ... 1
30 R 16170 GASKETE% retainer R |
31 A 25441 BEARIN ,drive end . ...c s cececocecsecsesssenes 1
32 A 72046 FRA MBLY -driveend ......eecesvoaoncscse 1l
33 A 72047 SP PULlEY L s e eeceoeseccssoscnonnassssass 1
34 C 14344 P - starter, generator drive ......ccce000sseoas 1
35 192- 26 ASHER - 11/16" plated .o es oot s eesnsvecesoss 1
36 A 25546 - armature shaft, driveend .....cc00v0eecoceseass 1
37 NSS %ETAINER-grease(OrderA'72050) S |
38 NSS @ EAL - felt (Order A72050) ... eveeecaacesnsoensoasons 1
39 NSS SPACER - armature shaft, inner ......cccceeeeecncees 1
40 A 40702 KIT - stud (Includes items 16,18 and19) ., ........000.. 1

Printed in U.S.A, April 1972




64




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 65

ELECTRICAL SYSTEM-644

REF, PART NO, DESCRIPTION REQ'D
1 C 18260 HARNESS - Wir€ e e o s eoo oo ococceoccconssscesnssses 1
2 C 17181 WIRE - ignition switch to solenoid (yellow 8') . ceecesvoeses 1
3 C 14565 CABLE - battery positive (red 10-1/2") + v eeeesenonaeas 1
4 C 18267 CABLE - battery ground (black 16') ¢ .ceeceeeeeveoeases 1
5 223- 20 FUSE -20amp, esceocecececcassocscsscsosnseses 1
6 C 14553 SOLENOID - start s ceeecccooceccccecossnscsoscasesss 1
7 A 170221 REGULATOR - vOoltage sceeoscecccecscocsccncscccss 1
8 C 16852 STARTER - generator 12 volt, DELCO No,1101875
(Repairs page 61) e e eeeceevacnssacscscssoceasacnasss 1
8 A 70202 STARTER - generator 12 volt, DELCO No, 1101970
(Repairs page 63) e cceeeevececcccsssssssscassans 1
9 C 14537 CONNECTOR - headlamp I |
10 C 18389 GAUGE - ammeter e+ ecsecessccsccecosccsocscsosas 1
11 C 14302 HEADLAMP ASSEMBLY - 12 volt (Repairs page 69) « « v eco.. 2
12 C 18197 BATTERY - 12 volt cseescccscs P |
13 KO 231281 COIL - ignition 12 volt ceee e M esessccsseses 1
14 KO 232535 COVER - breaker contacts . ... N |
15 C 17275 WIRE - regulator ground to sol hite 7"") e eceeeceeaese 1
16 M 20007 SPARK PLUG - (Includes gask P |
17 A 27251 GASKET - spark plug Ceovhecstssassecsacnennas 1
18 KOA235095  CABLE - high tension \ 1
19 KO 230722 CONDENSER ¢« e T |
20 C 18261 WIRE - amp. gauge t id (orange 6') cceccecsesceas 1
21 C 18262 WIRE - solenoid tocg (Dlack 3") ceceesecccnnanaes 1
22 C 17976 SWITCH - igniti eludes Key) e ccoeeeeccccacscsosas 1
23 C 17763 KEY-ign"............................. 1
353- 407 PLUG - hole|(da e |
Q\Q
@&XTML LAMP
1 A 20965 ANMP ASSEMBLY -floodand tail e ecececoseocecsccas 1
2 B 5025 MOLDING - lamp retaining «eeeeceeecececcscccoscsss 1
3 10 SCREW - MOIdiNg eeeeveocoscocnnanancnnaneans 1
4 A 4 LAMP -sealedunit s eosececcecesscscccncscscans 1
5 B BULB-red15C.P,12VOlt ¢ cccccaececccccocannces 1
6 B 3 WIRE - SWitch ¢ e e s e e e s s e v e s e cecsscscsscnssee 2
7 173- 73 SCREW - Wir€ «eseeeoscsonsscnscscsancnssanas 2
8 193- 4 WASHER - 1/4" lock e et essecssecccsnsasssssens 2
9 B 50275 SWITCH .¢.cccccececccoanasscocsscscssscsaasse 1
10 B 50310 KNOB - SWitCh ¢+ e s e e s o s o ce s cevosssscssoscsss 1
11 B 50224 NUT -switch ¢ ¢ cece e et ececocscocccccsssissses 1
12 10927 SPRING - terminal T |
13 NSS BODY .ccccceceasccccccossncoccsasasnocssscs 1
14 B 50293 TERMINAL -~ Wire o ceocccooooocecoscoscsscscoscsss 1
15 129- 105 NUT-l/Z"NChex O T T I ar e, |
16 192- 23 WASHER = 1/2"10CK e ecooceccceasscasccssssnas 1
17 10923 "WASHER - bearing +ecceoececesccccoccacscssnce 1
18 113~ 209 BOLT - 3/8" x1-1/2" NC hex, zinc plated -c-cceceseees 1
19 192- 21 LOCKWASHER - 3/8" zinc plated eecsoosseececcaoanaa 1
20 129- 103 NUT - 3/8" NC hex, zincplated +esoevoseococeoanccasces 1
21 A 34046 BRACKET - mounting, taillamp «cccocscscccscsseces 1

Printed in U,S.A. June 1972




TO ALTERNATOR
TO ENG, CONN.

STARTER &
SOLENOID

66




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 67

ELECTRICAL SYSTEM—-646

REF. PART NO, DESCRIPTION REQ'D
1 C 18265 HARNESS - Wil€ + e e tsnaecoesasesececassoocecesa 1
2 C 18283 LAMP ASSEMBLY - oil indicator |

B 50213 BULB - oil indicator 12 volt, (red) .....coeeveoeceess 1
3 C 18266 CABLE -~ battery positive (red 27") . ... vv et evesooonase 1
4 C 14566 CABLE - battery ground (black 12") . ... ¢ e v e e eeseea. 1
5 C 18268 WIRE - battery positive to amp. gauge (white 14-1/2'") ,..... 1
6 C 18401 WIRE ASSEMBLY - fused (yellow 10-3/4") ... ... eveeoo. 1
7 223- 20 FUSE - 20 amp. e |
8 C 18270 WIRE - ignition switch to lights (pink 44') ., ... .. .0 eeeeo. 1
9 C 14537 CONNECTOR - headlamp e
10 C 14302 HEADLAMP - 12 volt e s e ee s e s e esserescesssaceaa 2
11 C 18197 BATTERY =12 VOt 4.ttt tneeenencencanesnnenenes 1
12 C 17976 SWITCH - ignition (Includes K€Y) .4 v v o v e veveseconaeas 1
13 C 17763 KEY - ignition c e teasaaene . P |
14 C 18389 GAUGE - ammeter .....e0... B |

S

Printed in U.S.A. April 1972




68




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 69

ELECTRICAL SYSTEM HARDWARE

REF, PART NO. DESCRIPTION REQ'D
1 C 14060 NUT - back up 3/4" ceieeccasssnseseesassessesensas 1
2 Cc 17921 NUT - escutcheon 3/4" «ceseseecrsoscesscccoccccnsn 1
3 C 10836 NUT-Speedtype”U" P
4 187- 485 SCREW - #10 x 5/8" self-tapping hex +seeeecececccecens 2
5 131- 629 NUT - speed type "U" Y -
6 187- 1047 SCREW - #8 x 1/2" self-tapping round head, Phillips .e.... 4

C 14302 HEADLAMP ASSEMBLY teeesseecrencsoscscnanass 2
7 NSS RECEPTACLE - headlamp (Order C14302) cesesvevaese 1
8 C 14305 BULB - headlamp T |
9 C 14304 GASKET - headlamp et eceenecestscasraseanene 2
10 C 14303 LENS - headlamp T |
11 113- 103 BOLT - 5/16" x 1" NC hex, zinc plated ««+osececcecnees 2
12 192- 20 LOCKWASHER - 5/16" zinc plated e ccesceccveaccssrccn 5
13 195- 520 WASHER - 5/16" plain, zinc plated s ceceevcceeccccccne 2
14 129~ 102 NUT-5/16"NCheX,ZinCplated * s s 0o e s s s e e s s e s 2
15 111- 202 BOLT - 5/16' x 3/4" NC, round head, sq Keeoesosoano 1
16 111- 108 BOLT - 1/4'" x 3/4" NC, round head, 8 €K voessaeassa 1
17  129- 101 NUT - 1/4" NC hex @1
18  113- 102 BOLT - 5/16" x 3/4" NC, zinc lat@ N
19 193- 70 LOCKWASHER - #10 externakogth ceeesecsesesssese 2
20 129- 122 NUT - 5/16' NF hex  « .- Ovevesossnasnssanase 2
21 C 14599 BRACKET - starter genera S |
22  129- 27 NUT - #10 NF hex o e e e e s s ssscassenanseass 2
23 192- 18 LOCKWASHER - #10 % 2
24 169- 131 SCREW - #8 x 5/16" ifiiter head e ecsoeceaossoccces 3
25 113- 1 BOLT - 1/4" x1/% X, zinc plated s eececeescacoes 2
26 192- 19 LOCKWASHER - ncplated cecececoccceanccene 2
27 C 14204 SUPPORT eratOr e v eecosesssccocccssacse 1
28 13- 612 BOLT - | hex e ieeseensesssessseanses 2
29 192- 21 LOCK FERWY 3/8"" ecteeccscnccscccctscscnosns 2
30 C 14229 SUPP rter generator adjust «ececc et 1
31 C 17546 GR D WIre ececcccesesaesecsesacasossecas 1
32 187- 130 SC -10X5/8"Selftapping e« e o2 e 0 00 s 0 s 00000000 2

B R CONTACTS-644

1 KOA231533 LEAD - breaker contact (Includes grommet) «+«oeeeoesecs 1
2 KO 220297 GROMMET - contactlead «-sscececsossossocssases 1
3 173- 210 SCREW - #10 x 3/8" round head, zinc plated s ceneeecese. 4
4 192- 18 LOCKWASHER - 3/16" zinc plated ««esscecencoscecces 4
5 KO 222535 COVER - breaker contact N |
6 KO 220174 GASKET - covr s |
7 187- 408 SCREW - #6 x 3/8'" Self-Tapping =« «ceeeseesscecccos 1
8 173- 224 SCREW - #8 x 1/4" NC round head P |
9 193- 5 LOCKWASHER - #8 internaltooth e cecccoecoescosnccsece 1
10 KO 220475 POINT SET - breaker contact s ceceecccceccccoccscs 1
11 KO 220476 BRACKET - breaker contact e eceeceesccccscccccrecnee 1
12 C 18100 ROD - breaker contact push oo ceeseecsoccccccccanncs 1
13 KO 275182 CLIP - Wire e+ ecoesess oesoceccoonsassssoonsnnss 1

Printed in U.S.A.

April 1972




70

AWARNING

00 NOT AOLL LOADID BUCKFT TO THE
MAXIMUM ROLL BACK POSITION WHEN LIFY
ING TO THE FULL RAISED POSITION

NOT TRANSPORT LOADIH WIIN BUCKET
WFULLY RAISED FOSTION

PLACE TAACTOR IN 10W RANGH WREN OPER
ATING ON INCLINES

S10¥ FNGINE BLORE MAKING ADIUSTMENTS
10 THACTOR AND UR ATTACHMENTS

IMPORTANT

TO START TRACIOR. DISENGAGF ATTACK
MENT ORIVE AND PLACE TRAVIL CONTROL
INTO NEUTRAL

NEWTS OR ATTACHMENTS. STOP ENGINE AND
LOCK BRAKE

GENERATOR

TRAVFL CONTROL

®

WYORAUUE RESERVOIR

QiL ONLY

I

ATTACHMENT
DRIVE

GASOLINE oL
ONLY PRESSURE

sLow -~

A cauTion

DO NOT LOWER LIETARMS UNLESS ENGINE
15 RUNNING

STOP ANO INSPECT ALL ATTACHMENTS FOR
DAMAGE AFTER UNDUE IMPACT

LOWER OR BLOCK FLEVATED COMPONENTS

BEFORE SIRVICING OR WHEN LEAVING TME
EQUIPMENT

ATTACHMENT LT | —20

CONTROL

(&N

TRAVEL (RANOE SELECTOR]
N

raulic drive




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

DECALS
REF, PART NO. DESCRIPTION REQ'D
1 321- 2144 DECAL - instrument panel .. .¢.cccceceeeveocccncas 1
2 321- 2141 DECAL - (644) ...cevcen.s Gt s e e s s e csacsensaassees 2
3 321- 2140 DECAL - (646) ........ c e e e ee e st s esaesnesseas 2
4 321- 1571 DECAL - "CASE" . ¢t ¢t e e et esecsooosnccceses P |
5 321- 2139 DECAL - "CASE'", brushed aluminum ......cce0ceeoseee 1
6 C 14539 DECAL - oil, hydraulic reservoir ........... e |
7 C 14066 DECAL - gasoliN€ . v .cseeooonoosssese c e s esscese s 1
8 321- 2171 DECAL - Oil PTESSUre . e e e e e oo nsssoasoncccscccasss 1
9 321- 2147 DECAL - ignitionswitch .. ...ttt esveseeceenss 1
10  321- 2111 DECAL - attachment drive ....... e |
11 321- 2338 DECAL - travel control ........ e s e e oo S |
12 321- 1788 DECAL - range selector e+ s ¢ s e v cc s erceccecccccescan ]
13 321- 2142 DECAL-hood, R.H., cccecescoccocoessssssccacnsse 1
14 321- 2143 DECAL-hood, L.LH., ececescocasccccscassccnnasassss 1

Printed in U,S.A,

July 1972




72




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 73

WEIGHT BOX AND DRAWBAR

REF. PART NO, DESCRIPTION REQ'L
1 C 17641 WEIGHT BOX ....cccccceccccnccaccsns PP |
2 C 13360 DRAWBAR .. ..ccoscscescssccsscncsccscscsscncssel
3 113- 424 BOLT -1/2"X1"NCheX ...cececscescscccnscsnsccsd
4 19z2- 23 LOCKWASHER - 1/2" .. ...cceeccecocosscncsnncnnes?

D10 WHEEL WEIGHTS

1 NSS WEIGHT - wheel (Order as machineryitem) ............%
2 111- 530 BOLT - 1/2'" x 2-1/2" NC round head, squareneck ZP .,..... 4
3 111~ 531 BOLT - 1/2'" x 2-3/4" NC round head, square neck ZP ,,..... 4
4 92- 8 LOCKWASHER - 1/2" ... .cceeeascssosostosanscsansse 8
5 129- 105 NUT - 1/2'" NC hex 8

@@@

Printed in U.S.A. April 1972




74

N

ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

TO TRACTOR
> PUMP PRESSURE PORT
Y 646

5 —

Ny

W

b

\/
&
_-~ TO TRACTOR
- PUMP PRESSURE PORT

o R §
@X/ @ -




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 75

MODEL LT-16 AND LT-17 HYDRAULIC PTO KIT

R
1
2
3
4
5
6
7
7
8

9

10
11
12

Printed in U,S.A.

EF. PART NO,

C 18281
218- 494
218- 927
18287
18288
18285
18286
18317
218- 5117
C 15389
113~ 3
192- 19
129- 101

oNoXoNO N9

DESCRIPTION

VALVE - hydraulic, PTO (Repairs see page 77)

FITTING - elbow, 90°
FITTING - swivel, 90° . ...
HOSE - valve inlet
HOSE - valve outlet
TUBE - PTO valve to tractor valve
TUBE - pump to PTO valve (646)
TUBE - pump to PTO valve (644)

----------------------------

FITTING - pump 90° (includes 218-5007 ""O" -

CLAMP - tube support
BOLT - 1/4'" x 3/4" NC hex
LOCKWASHER - 1/4"
NUT - 1/4" NC hex

ooooooooooooooooooooooooooo

June 1972




76




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 77

LT-16 AND LT-17 HYDRAULIC PTO VALVE

REF. PART NO. DESCRIPTION REQ'D

C 18281 VALVE - hydraulic PTO «ces e cececeosconscnsececs 1
1 C 11888 BRACKET -handle ...... cccoeececcaccscsccnsss 1
2 C 11889 HANDLE - Valve .4 v eeeoe cooevnsnsoccncnsccccssns 1
3 36627 PIN - cleviS e eeeosen e et e 1
4 132~ 5 PIN - cotter 1/16 x1/2" -+ v vo v e vevnn ces et easeenn 1
5 75- 410 SCREW + ¢ ccavoococetssnssscaassssnssnnssseae 2
6 92— 4 LOCKWASHER = 1/4" et et o cscecsoscocsnccesnse 2
7 221- 842 PLUG - relief 3/8" NPT ¢ csccccevesrcaasccnonss 1
8 D 39712 WASHER - relief, thin 010 «+ ..t cnnases 2
9 A 55894 WASHER - relief, thick .020 « .. c. oot eeenen «oe 2
10 T 40189 SPRING - relief L 1
11 211- 11 BALL -relief 3/8" ¢ e v v eeeereconnccensccncncas 1
12 C 11896 SEAT -relief « e e ceoececosscsocsaasnscsasncsnes 1
13 A 27891 SEAL - "O" - ring, relief seat «¢...... I 1
14 C 11891 SEAL - "U"CUp secsosoans N\ s s s 0ssnnances 2
15 NSS BODY AND SPOOL ASSEMBLY ( 18314 valve) «... 1
16 C 11895 ADAPTER - SpOOL  « o o v oo o/F a0\ o oossouoen see s 1
17  95- 4 WASHER - detent 1/4"  « .« d)e v ceenn. Ceeeecan 1
18 92- 4 LOCKWASHER - 1/4" . .@ ................... 1
19 175- 48 SCREW -1/4" x1/2' ol{> aching «eeoeeceeecacs 1
20 C 11893 BONNET - detent NN e ¢ 00000 ccecenae e e 1
21 169- 108 SCREW - bonnet # '@ 2" fillister hd, ««ccoeeeeee 4
22 C 11901 PIN - detent . csesesensas e sesecnnesene 1
23 C 11892 SPRING - detefif oo ¢ s 6 e 0 00 s s ceeseceseaanans 1
24 C 118886 3 1
25 C 11887 1
26 113- 206 4
27 192- 21 4

Printed in U,S.A, June 1972




78




CASE MODEL 644 AND 646 COMPACT WHEEL LOADER

LT26 THREE POINT HITCH 644 AND 646
FRAME, LIFT RODS AND ARMS

EF. PART NO.,

R
1 C
2 219-
3 C
4 Cc
5 138-
6 132-
7 195-
8 C
9 C
10 113-
11 131-
12 B
13 A
14 C
15 C

C
16 C
17 C
18 C
19  138-
20 C

C
C
C
132-
113-
192~

bW+

Printed in

17752
405
14722
14724
309
91
541
14715
14991
118
176
52118
30338
14725
14717
14712
14703
14709
14710
59
16128

17752
14975
14976
310
417
23

U.S.A.

DESCRIPTION
HITCH PLATE ASSEMBLY ¢ . ¢ ccccececcecncnas
FITTING - lube o cocovevosocs s secsssceseancn
NUT -1liftrod «..cecceceecececosscsssansossse
ROD ASSEMBLY - R H. Lift «.cccceeeee esnseas
PIN - rOLl 1/4 X 4" v eevennvnneenens e
PIN -~ cotter 3/16 X 1" v e vevsseoseancconcsscnns
WASHER - plain 5/8" o s cvesneoccccccascnnns
ARM = lift e e v cccececosssssosccccosossnsaccse
CHAIN - Stay 19 LinkS  « eee e o v o v oonnnnens
BOLT ~ 5/16" x 5/8" NC hex, zinc plated «..c.....

NUT - lock 5/16" NC hex .
PIN - klik
PIN - klik .
ROD - lift L, H.
PIN - clevis
LINK ASSEMBLY
CENTER TUBE ASSEMBLY
BALL END ASSEMBLY |
BALL END ASSEMBLY¥
PIN ~ roll 1/8'" x 7/8"
PIN - clevis 5/8" x 3"

May 1972

79




80




CASE MODEL 644 AND 646 COMPACT WHEEL LOADER 81
MODEL LT26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221~ 1139 NIPPLE = 1/4"7 X 8" ittt ieseoensenosseneenoanes 1
2 221- 1375 ELBOW - 90° | | ...t ineeeneoeensenonnnnnnes 1
3 C 17188 HOSE - hydraulic short ., ... ....... ¢ ieeneenen. 1
4 C 17189 HOSE - hydraulic long | ... ... . .0t ieeenncennnnsn 1
5 218- 5291 FITTING - tee (Includes 218-5004 "O" ring) . ... ..o o 'ue.. 2
6 C 15771 CYLINDER ASSEMBLY |, .., ... .i0eeteeecencennnnes 1
7 C 15768 BODY - cylinder |, ... ... v ieeeervennncncnnnns 1
8 C 15769 ROD AND PISTON ASSEMBLY | . ... ittt reeeeee 1
9 C 14692 FOOT - cylinder | | .. ... ..'¢ceeveccncccnnncnenns 1
10 NSS SEAL - WiPer |, ...ttt s eeeeeensanensnnnnns 1
11 NSS MO RING L L.ttt ettt eeaean 1
12 NSS O RING | ...ttt ettt e 2
13 C 17268 KIT - seal (Consists of items 10,11 and 12) ,............ 1

MODEL F27 HI TCI‘@APTER

C 14872 BRACKET - hitch adapte X\? ,,,,,,,,,,, e ee e e 1

C 14568 PIN -drawbar | _ ., )V . ieneineeacececasans 1
113- 425 BOLT - 1/2" x 3"NC c plated ...

w N~

Printed in U.S.A. May 1972




82

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 65 17 A 72041 63 23 C 11896 ™ 12
10927 65 12 A 72042 61 10 C 11901 7 22
10934 65 3 A 72042 63 10 C 12093 45 25
36627 77 3 A 72043 61 17 C 12093 59 9
40035 9 20 A 72043 63 17 C 12127 45 11
40035 11 28 A 72046 61 32 C 12224 17 2
A 7982 49 5 A 72046 63 32 C 12551 37 25
A 7982 51 5 A 72047 61 33 C 12552 37 26
A 10326 17 22 A 72047 63 33 C 12559 37 31
A 20965 85 1 A 172048 61 11 C 12560 37 32
A 25423 63 9 A 72048 63 11 C 12561 37 34
A 25441 63 31 A 72050 61 29 C 12603 15 2
A 25447 61 20 A 72050 63 29 c 127113 37 2
A 25447 63 20 A 72078 21 8 C 12718 37 36
A 25461 63 4 A 72079 21 7 c 12721 37 12
A 25546 61 36 A 72080 21 9 C 722 37 11
A 25546 63 36 A 172083 21 15 3 37 10
A 27001 9 23 A 72084 21 10 725 37 21
A 27251 65 17 A 72092 21 2 12888 31 11
A 27365 11 39 A 72100 13 57 12932 47 11
A 27891 77 13 A 172100 23 C 12965 37 38
A 28077 19 6 A 72103 21 C 12975 31 23
A 30064 33 2 A 172104 63 C 13106 31 14
A 30095 39 22 A 172108 13 C 13168 33 13
A 30095 41 22 A 72108 % 2 C 13196 37 17
A 30097 49 21 A 72108 13 C 13197 37 13
A 30338 79 13 B 50213 - C 13200 49 8
A 33531 35 14 B 50223 5 C 13200 51 16
A 34046 65 21 B 502 5 11 C 13200 51 24
A 34428 31 40 B 65 2 C 13211 37 9
A 37247 45 24 B 65 6 C 13241 37 5
A 37247 47 4 B 65 9 C 13261 37 28
A 37247 59 8 93 65 14 C 13266 37 8
A 40702 61 4 0310 65 10 C 13360 73 2
A 40702 63 40 <Z?)3 52118 79 12 C 13385 37 6
A 40736 61 21 52144 37 15 C 13526 33 16
A 40736 61 B 59393 13 48 Cc 13770 37 1
A 40736 63 4 C 10316 33 1 C 14060 69 1
A 40736 63 C 10372 5 2 C 14066 7 7
A 40855 65 @4 C 10492 15 1 C 14168 37 23
A 41927 61 13 C 10657 23 14 C 14187 33 15
A 41959 61 27 C 10678 23 3 C 14195 39 19
A 42127 61 25 C 10822 33 6 C 14195 41 19
A 43356 61 31 C 10836 69 3 C 14195 47 14
A 43494 61 2 C 10898 27 32 C 14204 69 27
A 43495 61 23 C 11501 31 18 C 14222 37 39
A 50096 37 18 C 11527 43 33 C 14223 37 37
A 55894 i 9 C 11527 57 - C 14229 69 30
A 59939 31 10 C 11528 43 34 C 14245 39 18
A 70090 19 4 C 11529 47 6 C 14245 41 18
A 70090 19 5 C 11545 47 7 C 14246 47 12
A 70100 47 8 C 11529 23 18 C 14291 25 6
A 70202 65 8 C 11545 23 19 C 14293 25 12
A 70221 65 7 C 11886 77 24 C 14295 25 10
A 72000 53 13 C 11888 77 1 C 14302 65 11
A 172038 61 7 C 11889 77 2 C 14302 67 10
A 72038 63 7 C 11887 77 25 C 14302 69 -
A 72039 81 5 C 11891 77 14 C 14303 69 10
A 72039 63 5 C 11892 eli 23 C 14304 69 9
A 72040 61 6 C 11893 i 20 C 14305 69 8
A 72040 63 6 C 11895 (b 16 C 14344 61 34




NUMERICAL INDEX

83

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14344 63 34 C 15515 25 7 C 17337 35 6
C 14345 15 7 C 15556 25 11 C 17338 35 8
C 14398 11 43 C 15557 25 8 C 17354 39 7
C 14399 11 26 C 15718 25 3 C 17398 31 3
C 14506 17 4 C 15719 25 9 C 17399 31 2
C 14534 29 12 C 15721 25 1 C 17401 31 15
C 14537 65 9 C 15729 53 2 C 17402 31 16
C 14537 67 9 C 15730 53 3 C 17404 31 17
C 14539 71 6 C 15731 53 4 C 17407 31 5
C 14553 65 6 C 15732 53 5 C 17432 49 29
C 14565 65 3 C 15733 53 6 C 17432 51 8
C 14566 67 4 C 15734 53 7 C 17433 49 17
C 14568 81 2 C 15735 53 8 C 17433 51 10
C 14599 69 21 C 15736 53 g9 C 17435 49 16
C 14619 39 17 C 157137 53 10 C ,~17435 51 11
C 14619 41 17 C 15738 53 11 438 49 10
C 14644 31 24 C 15739 438 51 18
C 14655 39 26 & 18740 @ 17439 49 9
C 14655 41 26 C 15741 i 17439 51 17
C 14655 55 - C 15768 C 17440 51 14
C 14690 23 15 C 15769 C 17440 49 6
C 14690 47 11 C 15771 C 17441 49 7
C 14692 81 9 C 16128 C 17441 51 15
C 14703 79 16 C 16133 C 17443 49 13
C 14709 79 17 C 16239 C 17443 51 21
C 14710 79 18 C 16295 C 17444 49 12
C 14712 79 - C 16339 C 17444 51 20
C 14715 79 8 C 164 C 17445 49 18
C 14717 79 15 C C 17456 29 16
C 14722 79 3 C C 17457 29 16
C 14724 79 4 C C 17485 29 2
C 14725 79 14 ‘Q 83 C 17488 29 1
C 14728 17 3 6683 C 17491 29 17
C 14728 29 15 () 16714 C 17533 27 1
C 14827 55 @3(: 16744 C 17534 21 1
C 14828 55 C 16786 C 17536 59 16
C 14829 55 C 16852 C 17541 33 7
C 14830 55 @ C 16898 C 17546 69 31
C 14831 5@ C 17066 C 17550 31 37
C 14832 55 11 C 17152 C 17551 45 10
C 14833 55 12 C 17187 C 17552 45 15
C 14834 56 13 C 17188 C 17553 45 7
C 14836 55 15 C 17189 C 17555 45 1
C 14837 55 5 C 17216 C 17557 45 19
C 14838 55 16 C 17250 C 17563 27 2
C 14872 81 1 C 17252 C 17566 59 5
C 14906 11 44 C 17255 C 17569 45 2
C 14946 33 11 C 17256 C 17570 31 32
C 14954 11 38 C 17257 C 17571 59 1
C 14975 79 2 C 17268 C 17572 31 28
C 14976 79 3 C 17268 C 17579 59 14
C 14991 79 9 C 17275 C 17585 59 10
C 15007 23 5 C 17296 C 17587 47 7
-~ C 15036 53 19 C 17298 C 17588 47 8
C 15060 i1 27 C 17298 C 17594 47 1
C 15096 31 26 C 17311 C 1759 47 3
C 15335 39 1 C 17322 C 17598 27 7
C 15389 75 9 C 17328 C 17617 25 22
C 15410 29 9 C 17334 C 17618 25 26
C 15481 39 6 C 17335 C 17620 25 18
C 15481 53 1 C 17336 C 17622 41 30




84

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 17641 73 1 C 18161 39 30 C 18273 23 16
C 17647 27 21 C 18161 41 32 C 18274 23 12
C 17653 27 17 C 18162 39 14 C 18275 23 16
C 17656 27 15 C 18162 41 14 C 18277 45 9
C 17657 27 13 C 18163 39 16 C 18278 33 10
C 17662 27 23 C 18164 43 11 C 18279 17 10
C 17679 17 2 C 18165 43 23 C 18280 17 10
C 17681 17 4 C 18166 43 21 C 18281 75 1
C 17684 31 9 C 18167 41 9 C 18281 77 -
C 17703 31 29 C 18168 43 19 C 18283 67 2
C 17714 43 1 C 18169 43 17 C 18284 39 9
C 17732 59 28 C 18170 43 7 C 18285 75 6
C 177152 79 1 C 18171 43 8 C 18286 75 7
C 17752 79 1 C 18172 43 29 C 18287 75 4
C 17763 65 23 C 18173 43 30 C 288 75 5
C 17763 67 13 C 18174 43 20 C 9 39 21
C 17894 41 6 C 18175 43 5 291 25 27
C 17894 53 1 C 18176 43 18 8295 43 16
C 17921 69 2 C 181717 41 16 18299 33 3
C 17976 65 22 C 18179 43 18300 33 12
C 17976 67 12 C 18179 51 i\x C 18301 33 9
C 17987 35 7 C 18180 41 C 18304 43 13
C 18000 47 1 C 18190 23 @) C 18305 33 17
C 13001 47 1 C 18193 % C 18306 33 19
C 18003 27 27 cC 18197 12 C 18310 45 6
C 18012 45 16 C 18197 11 C 18311 17 1
C 18014 31 22 C 18201 14 C 18312 17 3
C 18016 31 25 C 1821 9 27 C 18317 75 7
C 18024 27 2 cC B 1 27 C 18318 59 25
C 18026 33 1 C 49 1 C 18321 39 10
C 18029 33 2 C 17 1 C 18321 41 10
C 18055 27 31 C 14 5 3 C 18385 15 5
C 18064 41 1 215 5 2 C 18389 65 10
C 18095 9 25 18216 5 7 C 18389 67 14
C 18097 9 24 @ 18217 29 8 C 18391 45 12
C 18097 11 3 C 18235 41 5 C 18401 67 6
C 18097 13 C 18235 53 16 C 18486 57 6
C 18098 17 C 18242 25 17 C 18572 57 12
C 18099 17 C 18243 25 14 C 18573 57 1
C 18100 69 2 C 18244 25 15 C 18574 57 17
C 18102 9 18 C 18245 25 2 C 18575 57 4
C 18103 17 27 C 18246 5 1 C 18576 57 15
C 18105 33 6 C 18248 31 12 C 18586 27 27
C 18117 39 28 C 18249 35 4 C 18628 19 5
C 18117 41 28 C 18250 5 4 C 18629 19 3
C 18117 47 5 C 18251 59 15 C 18759 53 2
C 18121 5 1 C 18254 17 1 C 18760 53 3
C 18125 47 2 C 18254 25 - C 18761 53 9
C 18126 47 3 C 18255 17 1 C 18762 53 10
C 18129 15 1 C 18255 25 - C 18763 53 8
C 18133 23 17 C 18258 53 19 C 18764 53 7
C 18145 35 15 C 18260 65 1 C 18765 53 11
C 18154 59 19 C 18261 65 20 C 18766 53 6
C 18155 59 20 C 18262 65 21 C 18767 53 4
C 18156 43 12 C 18263 25 25 C 18768 53 5
C 18157 43 22 C 18265 67 1 C 18769 53 12
C 18158 43 24 C 18266 67 3 C 18825 17 11
C 18159 39 11 C 18267 65 4 C 18845 47 12
C 18159 41 11 C 18268 67 5 C 18847 49 27
C 18160 39 12 C 18270 67 8 C 18847 51 27
C 18160 41 12 C 182N 17 3 C 18850 49 24




NUMERICAL INDEX

85

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
7 NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 18850 51 23 KO 235125-S 17 29 KOA 231533 69 1
C 18852 49 19 KO 235168 7 19 KOA-235095 85 18
C 18853 49 25 KO 235175 11 2 KOA 235100 19 1
C 18854 49 28 KO 235207 15 6 KOA 235256 17 26
C 19018 on 10 KO 235277 17 23 KOA 235327 7 22
C 19037 55 - KO 235278 17 24 KOA 235646 7 25
C 19104 59 a7 KO 235353 11 20 KOA 235743 17 28
C 19169 19 12 KO 235353 13 53 KOA 235828 9 10
C 19170 19 8 KO 235368 15 5 KOA 236205 23 8
C 19193 33 10 KO 235476 17 25 KOA 236507 9 30
C 19212 55 17 KO 235494 17 8 KOA 236631 9 6
D 29266 33 7 KO 235496 17 12 KOA 236633 9 15
D 29267 33 11 KO 235582 7 15 KOA 236634 9 15
D 31945 37 4 KO 235603 17 33 KOA 236635 9 15
D 39712 71 8 KO 235631 7 10 9 16
D 40816 51 6 KO 235680 17 34 11 1
D 54909 57 5 KO 235748 11 42 11 8
D 54915 57 14 KO 235757 11 29 21 -
D 54917 57 15 KO 235757 13 54 23 1
KO 200380 21 1 KO 235803 9 9 22
KO 200380 21 6 KO 235811 9 KOB 237182 11 7
KO 200383 21 4 KO 235815 11 M 20007 65 16
KO 220174 13 49 KO 223818 11 0 2815N 25 16
KO 220174 69 6 KO 235838 % o) 5904-AB 31 38
KO 220297 69 2 KO 235868 & 17 R 15077 61 19

~ KO 220475 69 10 KO 235900 @ 32 R 15077 63 19
KO 220476 69 11 KO 235950 23 R 15079 63 13
KO 230020 7 20 KO 2359 5 11 R 15087 63 3
KO 230170-S 11 9 KO 23 5 4 R 15090 61 8
KO 230170-S 7 16 K 21 1 R 15090 63 8
KO 230265-S 7 29 KO 9 28 R 15106 61 1
KO 230265-S 11 11 K@ 506 9 31 R 15106 63 1
KO 230722 65 19 \ 6509 9 29 R 16147 61 12
KO 231032 7 5 236510 9 32 R 16147 63 12
KO 231032 13 58 236559 9 33 R 16148 61 16
KO 231052 17 1 O 236611 9 13 R 16148 63 16
KO 231281 65 KO 236705 11 5 R 16161 61 9
KO 231355 17 KO 236763 9 2 R 16170 61 30
KO 232535 65@ KO 236765 9 16 R 16170 63 30
KO 232535 69 5 KO 236766 9 16 R 16287 9 19
KO 232770 7 26 KO 236792 11 4 R 16287 11 27
KO 235003 9 11 KO 237064 11 6 R 16287 13 47
KO 235007-S 7 17 KO 237306 13 55 R 17820 37 33
KO 235007-S 11 10 KO 237395 13 45 T 24080 57 1
KO 235011 7 18 KO 237421 19 9 T 24081 57 2
KO 235025 11 16 KO 237421 19 11 T 24084 57 11
KO 235025 13 52 KO 237489 21 3 T 27067 41 7
KO 235026 11 17 KO 240013 7 21 T 27809 33 8
KO 235047 7 g KO 270889 11 3 T 40189 i 10
KO 235048 7 6 KO 275066 7 27 T 41499 57 16
KO 235048 13 50 KO 275067 7 27 T 42253 57 8
KO 235053 7 28 KO 275143 7 4 T 42254 57 10
KO 235054 15 9 KO 275144 7 11 w 5063-S g9 21

77— KO 235057 13 60 KO 275144 13 51
KO 235070 11 29 KO 275182 69 13 HARDWARE CODE NUMBERS
KO 235070 13 54 KO 275220 7 3
KO 235084 17 19 KO 275231 21 5 13- 612 69 28
KO 235085 17 18 KO 275341 13 59 15- 420 17 9
KO 235086 17 17 KO 275341 19 6 25- 104 7 1
KO 235117 7 8 KO 275341 23 11 25- 104 17 11
KO 235118 7 7 KO 275690 17 15 25- 159 57 14




86

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
25- 1312 33 5 113- 424 73 3 131- 351 49 32
26- 524 29 11 113- 425 81 3 131~ 358 31 24
41- 18 11 13 113- 433 29 4 131- 366 37 35
61- 510 5 3 114- 200 39 2 131- 629 69 5
71- 410 23 9 114- 200 41 2 131- 667 57 2
74- 610 63 25 121- 106 27 9 131~ 1102 33 9
74- 610 63 25 121- 106 29 13 131- 1102 51 29
75- 48 77 19 126- 16 31 27 132- 5 7 4
75- 410 ok 5 126~ 32 31 4 132- 26 45 4
83- 55 53 20 126- 111 53 15 132- 46 45 26
92- 4 7 2 126- 111 61 24 132- 48 17 9
92- 4 77 6 126~ 111 63 24 132- 48 59 7
92- 4 77 18 126- 112 53 15 132- 71 35 17
92- 6 9 12 126- 128 37 16 132- 91 79 6
92- 8 73 4 129- 17 17 7 13 49 33 4
95- 4 77 17 129- 18 63 14 N\ 310 33 14
111- 1 17 5 129- 18 61 14 310 59 17
111- 108 69 16 129- 27 69 22 310 79 4
111- 202 69 15 129- 37 17 20 Q; 2- 320 47 10
111- 204 5 8 129- 7 19 132- 321 47 6
111- 340 27 24 129- 101 69 o 132- 338 59 19
111- 530 73 2 129- 101 75 138- 59 79 19
111- 531 73 3 129- 138- bl 33 18
113- 1 69 25 129- 138- 92 33 5
113~ 3 37 20 129- 138- 319 37 14
113- 3 75 10 129- 138- 309 79

113- 5 33 8 129- 138- 2005 35 9
113- 6 11 19 129- 141- 4 33 13
113- 6 15 164- 40 25 4
113- 17 51 164- 51 25 24
113- 102 69 166- 86 39 23
113- 103 23 166- 86 41 23
113- 103 45 169- 95 17 35
113- 103 69 105 65 15 169- 108 vk 21
113- 113 17 105 73 5 169- 114 49 14
113- 118 47 122 69 20 169- 114 51 13
113- 118 79 127 31 19 169- 131 69 24
113- 122 43 145 45 14 171- 247 39 24
113- 154 5 Q;Zé} 327 31 21 171- 247 41 24
113- 206 27 8 129- 409 19 2 171- 247 49 31
113- 206 33 3 129- 504 23 22 173- 73 65 7
113- 206 77 26 129- 504 47 10 173- 210 69 3
113- 207 11 14 129- 518 5 9 173- 215 23 21
113- 207 39 3 129- 531 49 15 173- 215 47 9
113- 207 11 33 129- 531 51 12 173- 221 11 21
113- 207 17 12 129- 900 19 1 173- 224 69 8
113- 207 25 20 131 165 27 30 173- 237 63 o7
113- 207 217 3 131- 173 43 3 174- 222 19 "
113- 207 59 22 131- 176 45 18 175- 436 15 10
113- 209 41 3 131- 176 45 23 177- 94 19 7
113- 209 65 18 131 176 59 4 178- 858 53 20
113- 221 59 12 131- 176 79 11 178- 860 31 30
113- 257 29 22 131- 178 17 14 182- 525 15 2
113- 274 53 14 131- 178 29 21 187- 130 69 32 -
113- 410 27 28 131- 178 33 4 187- 408 69 7
113- 412 27 28 131- 178 59 13 187- 484 15 6
113- 412 33 20 131- 178 59 24 187- 485 69 4
113- 417 31 6 131- 309 9 26 187- 1036 27 22
113- 417 79 5 131- 309 11 37 187- 1036 43 14
113- 424 29 3 131- 351 39 25 187- 1046 27 11
113- 424 37 40 131- 351 41 25 187- 1047 69 6




NUMERICAL INDEX

87

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO.  NO. NO. NO. NO.
187- 1080 27 16 195- 520 45 5 221- 843 51 7
187- 1251 47 13 195- 520 69 13 221- 1139 81 1
192- 17 19 9 195- 521 17 7 221- 1375 81 2
192- 17 61 15 195- 521 47 9 223- 20 65 5
192- 17 63 15 195- 521 49 23 223- 20 67 7
192- 18 17 6 195- 521 51 22 321- 1571 7 4
192- 18 17 21 195- 525 17 8 321- 1788 71 12
192- 18 69 4 195- 525 17 13 321- 2111 7 10
192- 18 69 23 195- 525 59 23 321- 2139 71 5
192- 18 15 3 195- 533 35 16 321- 2140 71 3
192- 18 63 28 195- 533 47 5 321- 2141 71 2
192- 19 11 18 195- 536 31 8 321- 2142 71 13
192- 19 15 13 321- 2143 7 14
192- 19 17 13 321- 2144 71 1
192- 19 37 19 321- 2147 71 9
192- 19 69 26 2171 71 8
192- 19 75 11 2338 71 11
192- 20 17 6 407 65 -
192- 20 23 6

192- 20 61 3

192- 20 69 12

192- 21 11 15

192- 21 11 32

192- 21 25 21

192- 21 27 4

192- 21 27 19

192- 21 27 25

192- 21 39 4

192- 21 41 4

192- 21 65 19

192- 21 69 29

192- 21 ol 27

192- 23 27 29

192- 23 29 5

192- 23 31 7

192- 23 33 6239

192- 23 37

192- 23 65

192- 23 7§§;D 4

192- 23 7 6

192- 25 31 20

192- 26 63 35

192- 45 5 6

192- 116 61 35

193- 4 65 8

193- 5 69 9

193- 26 11 22

193- 56 25 23

193- 60 23 10

193- 70 69 19

193- 76 25 5

193- 524 49 26

193- 524 51 26

195- 102 45 20

195- 104 27 5

195- 510 51 25

195- 512 19 2

195- 512 19 8

195- 513 15 4

195- 515 15 8

195- 515 17 10







